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Buffalo Inc. FCC ID: FDI-09102036-0

GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

This BACL measurement and test report has been prepared on behalf of Buffalo Inc.’s product, FCC ID:
FDI-09102036-0, model: WLI-CB-AG300N is an Air Station Nfiniti High Speed Mode Wireless Notebook
Adapter designed to connect to the PCII or PCIII slot commonly found in notebook style PCs. It also
features Buffalo's exclusive Air Station One-Touch Secure System (AOSS) technology, which enables
user to setup secure wireless connections to an AOSS-enabled Router. The EUT features 32-Bit card bus
technology and 270 Mbps wireless data capability.

This network adapter supports IEEE 802.11a, 802.11b, 802.11g and 802.11n (1.0 Draft) wireless networks.
This allows a notebook computer to access the Internet, e-mail, video and transfer files etc. wirelessly.

* The test data gathered are from a production sample which is provided by the manufacturer with the serial
number: NK-3763.

EUT Photo

Additional EUT photos in Exhibit C

Mechanical Description

The Buffalo Inc. product, model number: WLI-CB-AG300N measures approximately 122 mm (L) x 54 mm
(W) x 4.3 mm (H). The DUT operates at the frequency range of 2412— 2462 MHz (802.11b/g/n) and 5180-
5320 MHz (802.11a/n).

Objective

This type approval report is prepared on behalf of Buffalo Inc. in accordance with Part 2, Subpart J, Part
15, Subparts A, B, C and E of the Federal Communication Commissions rules.

The objective is to determine compliance with FCC rules for Maximum Output Power, Antenna
Requirements, 26 dB Bandwidth, peak power spectral density, Peak excursion, Band Edges Measurement,
Conducted and Radiated Spurious Emissions.

Report #: R0610232-407 Page 4 of 173 FCC Part 15.407 Test Report




Related Submittal(s)/Grant(s)
No Related Submittals.
Test Methodology

All measurements contained in this report were conducted in accordance with ANSI C63.4-2003,
American National Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage
Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna
directivity, antenna factor variation with height, antenna phase center variation, antenna factor frequency
interpolation, measurement distance variation, site imperfections, mismatch (average), and system
repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the values range from +2.0 for
Conducted Emissions tests and +4.0 dB for Radiated Emissions tests are the most accurate estimates
pertaining to uncertainty of EMC measurements at BACL.

Detailed instrumentation measurement uncertainties can be found in BACL report QAP-018.

Test Facility

The Test site used by BACL Corp. to collect emissions measurement data is located at it’s facility in
Sunnyvale, California, USA.

Test site at BACL has been fully described in reports submitted to the Federal Communication
Commission (FCC) and Voluntary Control Council for Interference (VCCI). The details of these reports
has been found to be in compliance with the requirements of Section 2.948 of the FCC Rules on February
11 and December 10, 1997 and Article 8 of the VCCI regulations on December 25, 1997. The facility also
complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-2003.

The Federal Communications Commission and Voluntary Control Council for Interference have the
reports on file and is listed under FCC registration number: 90464 and VCCI Registration No.: C-1298 and
R-1234. The test site has been approved by the FCC and VCCI for public use and is listed in the FCC
Public Access Link (PAL) database.

Additionally, BACL is a National Institute of Standards and Technology (NIST) accredited laboratory,
under the National Voluntary Laboratory Accredited Program (Lab Code 200167-0). The current scope of
accreditations can be found at http://ts.nist.gov/ts/htdocs/210/214/scopes/2001670.htm
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SYSTEM TEST CONFIGURATION

Justification

The host system was configured for testing according to ANSI C63.4-2003.

The EUT was tested in the testing mode to represent worst-case results during the final qualification test.

The worst-case data rates are determined to be as follows for each mode based upon investigation by
measuring the average power, peak power and PPSD across all data rates bandwidths, and modulations.

EUT Exercise Software

The EUT is programmed with the following data rate settings that were used during testing:

For 5150 — 5250 MHz (W52)

20MHz rate/channel:

5180MHz 5220MHz 5240MHz
802.11a Datarate 9 Mbps 9 Mbps 9 Mbps
802.11n Datarate MCS 0 MCS 0 MCS 0
40MHz rate/channel:

5190MHz 5230MHz
802.11a Datarate 9 Mbps 9 Mbps
802.11n Datarate MCS 0 MCS 0
For 5250 — 5350 MHz (W53)
20MHz rate/channel:

5260MHz 5300MHz 5320MHz
802.11a Datarate 9 Mbps 9 Mbps 9 Mbps
802.11n Datarate MCS 0 MCS 0 MCS 0
40MHz rate/channel:

5270MHz 5310MHz
802.11a Datarate 9 Mbps 9 Mbps
802.11n Datarate MCS 0 MCS 0
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Special Accessories

There were no special accessories were required, included, or intended for the EUT during these tests.

Equipment Modifications

No modifications were made to the EUT.

Local Support Equipment List and Details

Manufacturer Description Model Serial Number
IBM Laptop T42 23736UU
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SUMMARY OF TEST RESULTS

Results reported relate only to the product tested.

4

FCC RULES DESCRIPTIONOF TEST RESULT
Compliant
S 15241(()); 3(f) RF Exposure (Please refer to
§2. SAR report)
§15.203 Antenna Requirement Compliant
§ 15.207 (a) Conducted Emissions Compliant
3 15'48)7) ((zb))(l) & Spurious Emissions at Antenna Port Compliant
§15.205 Restricted Band Compliant
§15.209 (a) &
§15.407(a)(1) & Spurious Radiated Emissions Compliant
(a)2)
§15.247 (a)(2) 99% & 26 dB Bandwidth N/R
§15.4?a7) ((;1)) (1) & Maximum Peak Output Power Compliant
§ 15.407 (a)(6) Peak Excursion Compliant
§15.4(()a7) ((g)) (1) & Power Spectral Density Compliant
Compliant
§15.407 (h) DFS (Refer to DFS
report R66204)
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§15.203 - ANTENNA REQUIREMENT

Applicable Standard

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this Section. The manufacturer may design the unit so that a

broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

And according to § 15.407 (a)(1) and (a)(2), if transmitting antennas of directional gain greater than 6 dBi
are used, the conducted output power and the peak power spectral density shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6 dBi.

Result: The antenna for this device is three integral antennas built in PCB board with the gain of
Antenna A: 2.8 dBi 2.4GHz, -2.1 dBi 5.2GHz;

Antenna B: 1.3 dBi 2.4GHz, -2.0 dBi 5.2GHz;
Antenna C: 0.1 dBi 2.4GHz, -0.4 dB1 5.2GHz.
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§15.207 (a) - CONDUCTED EMISSIONS

Section 15.207 Conducted limits:

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within
the band 150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50
uH/50 ohms line impedance stabilization network (LISN). Compliance with the provisions of this
paragraph shall be based on the measurement of the radio frequency voltage between each power line and
ground at the power terminal. The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHZz) Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 +
0.5 56 46
>-30 60 50

* Decreases with the logarithm of the frequency.

Test Setup

The measurement was performed at shield room, using the setup per ANSI C63.4 — 2003 measurement
procedure. The specification used was FCC Class B limits.

External 1/O cables were draped along the edge of the test table and bundle when necessary.

The EUT was connected with LISN-1.

Test Equipment List and Details

Manufacturer Description Model Serial Number | Calibration Date
Rohde & Schwarz | Artificial-Mains Network ESH2-Z5 871884/039 2005-11-14
Rohde & Schwarz EMI Test Receiver ESCS30 100176 2006-03-13

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Procedure

During the conducted emissions test, the power cord of the EUT was connected to the mains outlet of the
LISN-1.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the peak detection mode, quasi-peak and average. Quasi-Peak readings are
distinguished with a “QP”. Average readings are distinguished with an “Ave”.
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Test Setup Diagram

LISN 1

3 A
Laptop with
EUT installed
>
=
Q
@
Non-Conducting Table
80 cm Above Ground Plane
Y
< | 1 Ny
~ 1 1.5 Meters I -
Environmental Conditions
Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 Imbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Summary of Test Results

According to the recorded data in following table, the EUT complied with the FCC Sub Part E standard’s

limits for Class B equipment , with the worst margin reading of:

-12.0 dB at 0.2050 MHz in the Neutral conductor mode
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120V/60 Hz Line:

80T
70T
. \ FCC 15 Voltage on Mains Class B QP
\\ )

> 50+ > FCC 15 Voltage on Mains Class B AV,

& I

= 401

- 30T L 4

L 4
201
10t
]%Ok 360 460 560 ' 8(')0 II;/I 2I;/I 3l'\/I 4I'\/I 5I;/I 6 ' 8 ldM ZdM 3dM
Frequency in Hz
QP Measurements

Frequency Quasi Peak Line nggg?rt]ed Limit Margin
(MH2) (dBuV) @B) (dBuV) (dB)
0.2050 51.1 Conductor 0.2 63.4 -12.3
0.2850 39.7 Conductor 0.2 60.7 -21.0
0.8090 31.8 Conductor 0.3 56.0 -24.2
1.1690 29.5 Conductor 0.3 56.0 -26.5
0.6810 26.3 Conductor 0.3 56.0 -29.7
1.3690 24.4 Conductor 0.2 56.0 -31.6

Average Measurements

Frequency Average Line CRO g;g(i:rt]ed Limit Margin
(MHz) (dBuV) (dB) 9 (dBuVv) (dB)
0.2090 37.8 Conductor 0.2 53.2 -15.5
0.8090 29.1 Conductor 0.3 46.0 -16.9
1.1690 27.2 Conductor 0.3 46.0 -18.8
0.3050 27.7 Conductor 0.2 50.1 -22.4
0.6810 232 Conductor 0.3 46.0 -22.8
1.3690 21.0 Conductor 0.2 46.0 -25.0
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120V/60 Hz Neutral:

80T
70T
I FCC 15 Voltage on Mains Class B OP
60 \ I
P~
FCC 15 Voltage on Mains Class B AV
> 507 \
m
o
< 01 *
g
3
30t L3 'Y .
207
101
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
QP Measurements
Frequency Quasi Peak Line ng;g?rt%d Limit Margin
(MHz) (dBuV) (dB) (dBuV) (dB)
0.2050 51.4 N 0.2 63.4 -12.0
0.3090 40.0 N 0.2 60.0 -20.0
0.4090 29.3 N 0.4 57.7 -28.4
0.8090 27.9 N 0.3 56.0 -28.1
1.1690 26.7 N 0.3 56.0 -29.3
1.3690 21.9 N 0.2 56.0 -34.1
Average Measurements
Frequency Average Line CFgrrS(_:ted Limit Margin
(MHz) (dBuv) ?38'{‘9 (dBuv) (dB)
0.2050 39.3 N 0.2 534 -14.1
0.8090 24.8 N 0.3 46.0 -21.2
1.1690 24.3 N 0.3 46.0 -21.7
0.3090 28.1 N 0.2 50.0 -21.9
0.4130 21.2 N 0.4 47.6 -26.4
0.6810 18.7 N 0.3 46.0 -27.3
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§15.407(b) (1) & (b)(2) - SPURIOUS EMISSIONS AT ANTENNA
TERMINALS

Applicable Standard

For §15.407 (b)(1) & (b)(2), transmitters operating in the 5.15-5.35 GHz band: all emissions outside 5.15 —
5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in §2.1057.

Measurement Procedure

The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation. The
resolution bandwidth of the spectrum analyzer was set at 1 MHz. sufficient scans were taken to show any
out of band emissions up to 10™ harmonic.

Equipment Lists

Manufacturer Description Model Serial Number | Calibration Date
Agilent Analyzer, Spectrum E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT Spectrum
Analyzer

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Measurement Result

Please refer to following pages for plots of spurious emissions.
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5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel, Chain A

Low Channel

2 Agilent Peak Search

B #(tten Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

Mkr 3 CF

10.360000000 GH=
More
VBH 1 MHz bofe

e Operation Status, A:\SCREN287.GIF file saved
Middle Channel
# Agilent Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

10.440000000 GHz Fikr > CF
_41.64 dBm

: More

1 of 2

#Res BH 1 MHz VBH 1 MHz op
File Operation Status. A:\SCREN189.6IF file saved




High Channel
4 Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
10.480000000 GHz Mkr 3 CF
-38.23 dBm

- More
1 of 2

3l z YEW 1 MHz
ile Operation Status. A:\SCREN197.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

% Agilent Peak Search
3.1 dBm #ftten 1 : - Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

il,",.' Marker

sep | 8.280000000 GHz Mkr 3 CF
More
1 of 2

YEW 1 MHz
File Operation Status. A:\SCREN288.GIF file saved




Middle Channel

- Agilent

Mkrl 18.4

| csiitin

10.440000000 GHz
-44.15 dBm

1 MHz YEH 1 MHz
File Operation Status, A:\SCREW188.GIF file saved

Marker
10.480000000 GHz
-41.44 dBm

NP

WEH 1 MHz

Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN198.GIF file saved




802.11n: 40MHz rate/channel, Chain A
Low Channel

- Agilent Freq/Channel

1 dBm Aeren 16 dB oW Center Freq
1 dBm #Atten 16 dB 500150000 Gl

StartFreq
30.0006000 MHz

Stop Freq
40.00060000 GHz

CF Step
399700000 GHz

fd""\m Auto Man

Freq Offset
B.o0000000 Hz

: :I:r Signal Track
sp 1 30.00000000 MHz U L

5 1 Mnz YEH 1 MHz 0 106
Copyright 2000-2004 Agilent Technologies

High Channel
% Agilent Peak Search

#Htten 1B : - Next Peak
Hext Pk Right
Next Pk Left
Min Search

11
|
. ) L’Llﬂ MMMWWWMW Pk-Pk Search

Mkr 5 CF

s | 8.360000000 GHz

More
1 of 2

F




802.11n: 40MHz rate/channel, Chain B

Low Channel

# Agilent Peak Search

#ftten 16 dB & Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

T | Marker

o |8.300000000 GHz Hkr » CF

More

VBH 1 MHz o7 2

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker

s |8.350000000 GHz Mk 5 CF
4324 dBm H
Lo 5

#JBH 1 MHz
File Operation Status. A:\SCREN222.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

# Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

s |8.280000000 GHz Mkr 5 CF
4252 dBn :

z ore

1of 2

#BH 1 MHz
File Operation Status. A:\SCREN225.GIF file saved

Middle Channel

Peak Search

Hext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

s |8.340000000 GHz Mkr 5 CF
~42.43 dBm

i More

1of 2

' #yBH 1 MHz nt
File Operation Status, A:\SCREN245.GIF file saved




High Channel
- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

,\/’A’M Min Search
WL. ety W’“L»J

Pk-Pk Search

8.380000000 GHz Mkr > CF

-42.17 dBm

More
1 of 2

z VBW 1 MHz
File Operation Status. A:\SCREN254.GIF file saved

802.11a: 20MHz rate/channel, Chain B

Low Channel

2 Agilent Peak Search
f12.1 dBm ] 3 Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

10.360000000 GHz Mkr 5 CF
-41.11 dBm -
1 of 2

H1 MHz #4BH 1 MHz
File Operation Status. A:\SCREN224.GIF file saved




Middle Channel
4 Agilent Peak Search

#Atten 18 dB a5 dBm Next Peak
Next Pk Right
Next Pk Left

Min Search

! “\ JI mev'ﬁwwmq

Pk-Pk Search

AR
:'u'}-[ Marker
sep 1 8.340000000 GHz Mkr 5 CF
-43.55 dBm
More
1 of 2

z #BH 1 MHz Sweep
File Operation Status, A:\SCREN246.GIF file saved

High Channel

Peak Search

Hext Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

Marker
swp | 8.3800PBAOO GHz Mkr 5 CF
-43.54 dBm
More
1 of 2

UBH 1 MHz Sweep 10

ile Operation Status. A:\SCREN255.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel
% Agilent Peak Search

#Atten 16 dB Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

* [Marker
s 18.300000000 GHz Mkr 5 CF
-42.44 dBm
z More
1 of 2

YBH 1 MHz
Copyright 2000-2004 Agilent Technologies

High Channel

Peak Search

#Atten 16 dB Next Peak
Next Pk Right

Next Pk Left

1

Min Search
' e

o
A A
Lv W mexw-‘"“"m wr»"\ Pk-Pk Search

Marker
8.360000000 GH= Mkr 5 CF
-42.19 dBm

z More
1 1 1 of 2

z WBH 1 MHz

File Operation Status. A:\SCREN285.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

Peak Search

#Atten 16 dB Next Peak
Next Pk Right
Next Pk Left

Min Search
b ”\*w’ﬁwm
W it -l Pk-Pk Search

8.300000000 GHz Mkr > CF

-43.27 dBm

More

WEH 1 MHz 1of2

File Operation Status. A:\SCREN264.6IF file saved

High Channel

Peak Search

Hext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
8.3600P0000 GHz

Mkr 3 CF

More
1of 2




5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel, Chain A

Low Channel
- Agilent Marker
141 dBm Atten 24 dB MAISVGINE Scicct Marker
.1 dBEm dB L 5 3 1

Normal

Delta

Delta Pair
¢Tracking Ref)
Ref A

Span Pair

Span Center

T |Marker oOff
sen 110.520000000 GHz

More
1 of 2

#YBH 1 MHz

Copyright 2000-2004 Agilent Technologies

Middle Channel
#. Agilent Peak Search

Next Peak
Next Pk Right
Mext Pk Left

Min Search

| . oW
A
‘\JWLN Wwﬁ'w'i‘wbwww

Pk-Pk Search

Marker
swp 110.600000000 GHz Mkr 5 CF'
-34.49 dBm

Wi More

#UBH 1 MHz ik
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High Channel
3 Agilent Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

" 'Marker
n Mkr » CF
sep 1 10.640000000 GHz
-35.16 dBm
iHz 1o
WUBH 1 MHz ;
Operation Status. A:\SCREN417.GIF file saved
802.11n: 20MHz rate/channel, Chain B
Low Channel
- Agilent Peak Search
#Atten 24 dB Next Peak
Next Pk Right
Next Pk Left
Min Search

A

Mfutmkjvﬁwww\mﬂw M"“Ww“‘

Pk-Pk Search

e 10520000000 GHz Mkr 5 CF
-33.26 dBm ;

Hz ore

1of 2

#BH 1 MHz
File Operation Status, A:\SCREN392.GIF file saved




Middle Channel

4 Agilent Peak Search

et 14.1 dBm Atten ; 5 ! Next Peak
Next Pk Right
Next Pk Left

L‘ l Min $earch
| VMLH.; M.,«wﬁmwwmw'ﬁ'/»\

Pk-Pk Search

e | 10.580000000 GHz Mkr > CF

More
1of 2

. #4BH 1 MHz
File Operation Status. A:\SCREM404.GIF file saved

High Channel

4 Agilent Freg/Channel

i 141 B erar 36 B phiAsalle  Conter Freq
14.1 dBm #Atten 1B 50 0150008 Gl

Start Freq
30.0000080 MHz

Stop Freq
40 BRBAREEA GHz

1 CF Step
3.99700088 GHz
{ Huto Man

|
Ml’ Freq Offset
L A.ARARGAGA Hz

Signal Track
30.0000RO0R MHz On Off

{Hz #BH 1 MHz
right 2000-2004 Agilent Technologies




802.11n: 40MHz rate/channel, Chain A

Low Channel

Peak Search

Next Peak
Next Pk Right
Next Pk Left
ﬂlﬁ T Nﬂ"\“ Min Search
l b

' , Wy

Wﬁ LMLW‘ ‘MMM‘LNWW‘J s Pk-Pk Search
: - |Marker

s |10.540000000 GHz Mkr > CF
-37.56 dBm o
: 1of 2

5 #JBH 1 MHz 1 5 ]
File Operation Status. A:\SCREN428.GIF file saved
High Channel
# Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

s |8.500000000 GHz Mkr 3 CF
] More
#UBH 1 Miz 1ofz

File Operation Status, A:\SCREM439.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

v Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

£

L |Marker
FT; 10.540000000 GHz Hkr > CF
-37.78 dBm
Hz Coan ; More
: v 1 of 2

#\JBH 1 MHz
File Operation Status, A:\SCREN427.GIF file saved

High Channel

#: Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

8.500000008 GHz Mkr 5 CF
-44.98 dBm ;

ore

1 of 2

#UBW 1 MHz &p
File Operation Status. A:\SCREN438.GIF file saved




802.11a: 20MHz rate/channel, Chain A
Low Channel
3 Agilent Marker

Select Marker
1 2 3 4

Hormal

Delta

T Delta Pair
{Tracking Ref)
M Ref A

NLW wwbu‘muwﬂw

Span Pair

Span Center

PO

Marker off

s |10.520000000 GHz
-33.13 dBm

More
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Copyright 2000-2004 Agilent Technologies

Middle Channel

Peak Search

Hext Peak
Next Pk Right

Next Pk Left

5 Min Search

| ¥al
l‘hm\'w At i »./\“

Pk-Pk Search

10.600000000 GHz Mkr 3 CF

-36.30 dBm
' More
1of 2

YEW 1 MHz
File Operation Status, A:\SCREN480.GIF file saved




High Channel
4 Agilent Marker

| Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{(Tracking Ref)
Ref A

Span Pair
Span Center

£0f)
s | 10.640000000 GHz
~35.42 dBm r

. YEW 1 MHz
File Operation Status, A:\SCREN490.GIF file saved

Off

More
1of 2

802.11a: 20MHz rate/channel, Chain B

Low Channel

4 Agilent Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search
I '"m
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-33.74 dBm
e More
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Middle Channel

- Agilent Marker

141 dBm ) W Select Marker
14.1 dBm tt : dBm e

Normal

Delta
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{Tracking Ref)
Ref A

Span Pair
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FTun Marker Off

s |10.600000000 GHz
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More
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] YBHW 1 MHz
F ration Status. A:\SCREN479.GIF file saved

High Channel

# Agilent Peak Search

vef 14.1 dBm dB T i Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

10.640000000 GHz Mkr 3 CF

-38.30 dBm

) Mz More
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File Operation Status. A:\SCREM489.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel
Marker

| Select Marker
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Normal

Delta
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' 110.540000000 GHz o

~33.99 dBm |
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File Operation Status. A:\SCREN448.GIF file saved

More
1 of 2

High Channel

5 Agilent Marker
. e 18 R N Sclect Marker
f18.1 dBm #Atten 18 dB . Lo 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

ghv

Span Pair

Span Center

) j ol
WJ | wawm’“ww

- |Marker Off
s |10.620000000 GHz
~39.59 dBm [

z YEH 1 MHz
opyright 2008-2004 Agilent Technologies

More
1of 2




802.11a: 40MHz rate/channel, Chain B

Low Channel
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Min Search

Pk-Pk Search
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More
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File Operation Status, A:\SCREN459.GIF file saved




§15.205 & 815.209 - RADIATED SPURIOUS EMISSIONS

Applicable Standard

As per 15.35(d): Unless otherwise specified, on any frequency or frequencies above 1000 MHz, the
radiated emission limits are based on the use of measurement instrumentation employing an average
detector function. Unless otherwise specified, measurements above 1000 MHz shall be performed using a
minimum resolution bandwidth of 1 MHz.

As per 15.209(a): Except as provided elsewhere in this Subpart, the emissions from an intentional radiator
shall not exceed the field strength levels specified in the following table

Frequency Field Strength Measurement Distance
(MH2) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-388 100%* 3
88 -216 150%* 3
216 - 960 200%* 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under

this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this Part, e.g.,
Sections 15.231 and 15.241.

As Per 15.407(a)(1) & (a)(2): for the 5.15-5.35 GHz band, if transmitting antennas of directional gain
greater than 6 dBi are used, the conducted output power and the peak power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

As Per 15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 — 0.110 16.42 — 16.423
0.495 — 0.505 16.69475 — 16.69525 960 — 1240 4.5-5.15
1300 — 1427 5.35-5.46
2.1735-2.1905 25.5-25.67
1435 - 1626.5 725- 775
4.125 - 4.128 37.5-38.25
1645.5 — 1646.5 8.025 8.5
4.17725 — 4.17775 73— 74.6
1660 — 1710 9.0- 9.2
420725 — 4.20775 748 752
1718.8 — 17222 93-95
62156218 108 — 121.94
2200 — 2300 10.6— 12.7
6.26775 — 6.26825 123 - 138
2310 — 2390 13.25—13.4
6.31175 — 6.31225 149.9 — 150.05
2483.5 — 2500 14.47 - 145
8.291 — 8.294 156.52475 — 156.52525
2690 — 2900 15.35-16.2
8.362 — 8.366 156.7 — 156.9 3260 — 3267 o oA
8.37625 — 8.38675 162.0125 -167.17 ' :
3.332-3.339 22.01-23.12
8.41425 —8.41475 167.72 —173.2
33458 — 3 358 23.6-24.0
12.29 - 12.293 240 — 285 37600 —4.400 312 318
12.51975 — 12.52025 3223354 ' : 363 368
12.57675 — 12.57725 399.9 - 410 v 38.6
13.36 — 13.41 608 — 614 ove 36
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Test Setup

The radiated emissions tests were performed in the 3-meter open area test site, using the setup in
accordance with ANSI C63.4-2003. The specification used was the FCC 15 Subpart C and E limits.

The spacing between the peripherals was 10 centimeters.

External 1/O cables were draped along the edge of the test table and bundle when necessary.

Test Equipment List and Details

Manufacturer Description Model Serial Number Cal Date
Sonoma Instruments Pre amplifier 317 260408 2006-03-02
Agilent Pre amplifier 8449B 3008A01978 2006-08-10
Sunol Science Corp | Combination Antenna JB3 Antenna A020106-3 2006-02-14
Rohde & Schwarz EMI Test Receiver | ESCI 1166.595 0K03 20-174821 2006-02-24
Sunol Science Corp System Controller SOV 113005-1 N/R
Agilent Spectrum Analyzer E4446A US44300386 2006-03-06
ARA Antenna Horn DRG-118/A 1132 2006-08-17
Agilent Spectrum Analyzer 8565EC 3946A00131 2006-01-11
Rohde & Schwarz Spectrum Analyzer FSEM DE23840 2005-12-21

* Statement of Traceability: BACL attests that all calibrations have been performed per the NVLAP requirements,

traceable to NIST.

Test Procedure

For the radiated emissions test, the EUT, and all support equipment power cords was connected to the AC

floor outlet.

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

The EUT is set 3 meter away from the testing antenna, which is varied from 1-4 mete, and the EUT is

placed on a turntable, which is 0.8 meter above ground plane, the table shall be rotated for 360 degrees to
find out the highest emission. The receiving antenna should be changed the polarization both of horizontal

and vertical.

The spectrum analyzer or receiver is set as:

Below 1000MHz:

RBW =100 kHz/ VBW =300 kHz / Sweep = Auto

Above 1000MHz:

(1) Peak: RBW =1MHz/ VBW = 1MHz / Sweep = Auto

Average: RBW = 1MHz / VBW = 10Hz / Sweep = Auto
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Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corrected Amplitude = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit.

The equation for margin calculation is as follows:

Margin = Corrected Amplitude - FCC Limit

Test Setup Diagram

EUT

Non-Conducting Table 1.0 Meter

80 cm Above Ground Plane

<« .5 Meters———— > v

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22
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Summary of Test Results

According to the data hereinafter, the EUT complied with the FCC Title 47, Part 15 section 15.205, 15.209
and Subpart E 15.407, and had the worst margin of:

5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel
-1.7 dB at 15540.0000 MHz in the Horizontal polarization for Low Channel, 1GHz — 25GHz
-1.5 dB at 15660.0000 MHz in the Horizontal polarization for Middle Channel, IGHz — 25GHz
-0.2 dB at 15720.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
802.11n: 40MHz rate/channel
-4.8 dB at 15570.0000 MHz in the Horizontal polarization for Low Channel, IGHz —
25GHz
-1.7 dB at 15690.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
802.11a: 20MHz rate/channel
-1.3 dB at 15540.0000 MHz in the Horizontal polarization for Low Channel, IGHz — 25GHz
-1.5 dB at 10440.0000 MHz in the Horizontal polarization for Middle Channel, 1GHz — 25GHz
-0.5 dB at 10480.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
802.11a: 40MHz rate/channel
-0.7 dB at 15570.0000 MHz in the Horizontal polarization for Low Channel, IGHz —
25GHz
-0.5 dB at 15690.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel
-2.4 dB at 15780.0000 MHz in the Horizontal polarization for Low Channel, 1GHz — 25GHz
-0.8 dB at 10600.0000 MHz in the Horizontal polarization for Middle Channel, 1GHz — 25GHz
-5.6 dB at 10640.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
802.11n: 40MHz rate/channel
-1.6 dB at 10540.0000 MHz in the Horizontal polarization for Low Channel, 1GHz —
25GHz
-7.9 dB at 15930.0000 MHz in the Vertical polarization for High Channel, 1GHz — 25GHz
802.11a: 20MHz rate/channel
-1.8 dB at 15780.0000 MHz in the Horizontal polarization for Low Channel, 1GHz — 25GHz
-1.1 dB at 10600.0000 MHz in the Horizontal polarization for Middle Channel, IGHz —
25GHz
-0.5 dB at 10640.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz

802.11a: 40MHz rate/channel
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-0.9 dB at 10540.0000 MHz in the Horizontal polarization for Low Channel, IGHz — 25GHz
-7.3 dB at 15930.0000 MHz in the Vertical polarization for High Channel, 1GHz — 25GHz

Radiated Emissions Test plot & data

Primary scan 30MHz -1GHz

27
60T
FCC Part 15 Class B Electric Field Strength QP+AV
50T
£ | '
> 40
=
@
o
c
5 30T
g + e TSARNE S
207
*
101
0-
-8- ' ' + t t t + + !l
30M 50 60 80 200 300 400 500 800 1G
Frequency in Hz
Frequency | Quasipeak | AT | T | Coreted | e | i
z m m
(MHz) " | (dBuvim) | 0 (Geg) @) | @Buvim) | (dB)
669.392500 27.0 100.0 v 115.0 -15.7 46.0 -19.0
803.252500 26.5 102.0 v 248.0 -14.0 46.0 -19.5
640.008750 25.2 101.0 H 347.0 -16.1 46.0 -20.8
439.987500 239 156.0 v 137.0 -19.1 46.0 -22.1
480.000000 23.9 116.0 v 122.0 -18.3 46.0 -22.1
767.297500 15.2 101.0 H 10.0 -13.9 46.0 -30.8
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5150-5250 MHz Band (W52)

802.11n: 20MHz rate/channel

Low channel

Antenna

Cable

Correction

Fros | e | hsenn | vl | £ | pacor | o | ATRITE | s | LT | MO | commens
5180.0000 103.5 166 1.6 \ 34.0 3.9 34.9 106.5 - - Fund/Peak
5180.0000 104.2 325 1.6 H 34.0 3.9 34.9 107.2 - - Fund/Peak
5180.0000 93.8 166 1.6 \ 34.0 3.9 34.9 96.8 - - Ave
5180.0000 94.5 325 1.6 H 34.0 3.9 34.9 97.5 - - Ave
15540.0000 379 325 1.5 H 40.4 7.3 33.2 52.3 54.0 -1.7 Ave
15540.0000 359 215 1.5 \Y 40.4 7.3 33.2 50.3 54.0 -3.7 Ave
15540.0000 51.8 325 1.5 H 40.4 7.3 33.2 66.2 74.0 -7.8 Peak
15540.0000 49.4 215 1.5 \ 40.4 7.3 33.2 63.8 74.0 -10.2 | Peak
10360.0000 60.9 220 1.4 H 38.0 5.7 36.8 67.8 87.2 -19.4 | Peak
10360.0000 46.6 220 1.4 H 38.0 5.7 36.8 53.5 717.5 -24.0 | Ave
10360.0000 54.9 240 1.4 \ 38.0 5.7 36.8 61.8 86.5 -24.7 | Peak
10360.0000 39.9 240 1.4 \ 38.0 5.7 36.8 46.8 76.8 -30.0 | Ave
Mid channel
. . . Antenna | Cable - Correction - :
Froguency | Reading | Bleeton | gt | P | eactor | s | AR | Cpacor | ST | VST | commens
5220.0000 103.3 170 1.5 \% 34.0 4.0 34.4 106.9 - - Fund/Peak
5220.0000 105.3 320 1.5 H 34.0 4.0 344 108.9 - - Fund/Peak
5220.0000 94.5 170 1.5 \% 34.0 4.0 344 98.1 - - Ave
5220.0000 96.5 320 1.5 H 34.0 4.0 344 100.1 - - Ave
15660.0000 38.1 325 1.5 H 40.4 7.2 33.2 52.5 54 -1.5 Ave
10440.0000 453 282 1.5 H 38.0 5.8 36.8 52.3 54 -1.7 Ave
15660.0000 37.6 320 1.4 A% 40.4 7.2 33.2 52.0 54 -2.0 Ave
10440.0000 61.0 282 1.5 H 38.0 5.8 36.8 68.0 74 -6.0 Peak
10440.0000 39.2 230 1.5 \% 38.0 5.8 36.8 46.2 54 -7.8 Ave
15660.0000 51.8 325 1.5 H 40.4 7.2 33.2 66.2 74 -7.8 Peak
15660.0000 51.5 320 1.4 \% 40.4 7.2 33.2 65.9 74 -8.1 Peak
10440.0000 53.1 230 1.5 A% 38.0 5.8 36.8 60.1 74 -13.9 Peak
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High channel

. . . . Antenna | Cable Lo Correction - .

Frequency Reading | Direction | Height | Polar. Amplifier Limit Margin

MHz dBuV/m Degree Meter | H/V Z‘Et;r IgsBs dB d';aﬁ:\t/%q dBuV/m dB CRTITETFS
5240.0000 102.5 170 1.3 \Y 34.0 4.0 344 106.1 - - Fund/Peak
5240.0000 103.6 340 1.3 H 34.0 4.0 34 .4 107.2 - - Fund/Peak
5240.0000 93.8 170 1.3 \ 34.0 4.0 344 97.4 - - Ave
5240.0000 93.4 340 1.3 H 34.0 4.0 34.4 97.0 - - Ave
15720.0000 39.4 320 1.4 H 40.4 7.3 332 53.8 54 -0.2 Ave
15720.0000 38.1 320 1.4 Vv 40.4 7.3 33.2 52.5 54 -1.5 Ave
10480.0000 44.0 280 1.4 H 38.0 5.8 36.8 51.0 54 -3.0 Ave
15720.0000 55.4 320 1.4 H 40.4 7.3 332 69.8 74 -4.2 Peak
15720.0000 53.3 320 1.4 \Y 40.4 7.3 332 67.7 74 -6.3 Peak
10480.0000 39.1 250 1.4 Vv 38.0 5.8 36.8 46.1 54 -7.9 Ave
10480.0000 58.8 280 1.4 H 38.0 5.8 36.8 65.8 74 -8.2 Peak
10480.0000 53.2 250 1.4 \Y 38.0 5.8 36.8 60.2 74 -13.8 | Peak

Restricted band edge

Low channel

Peak, Horizontal

=ATTEM 1adB HKER BZB3ch_A U
RL 82.8dB .. u 18dB 5.14638GH=
M"‘*" wu\wﬁ“‘ M
WMWMMWM

START
*REW

3.89888GH=z

1.8MHz

UBH

5TOl
1.8MHz

P

S3.15888GH=
SHP

58.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

*ATTEH 18dB MKR 52.33dB f—* u
RL 82.8dB | u 1adB .~ 5.14838GH=
i*a
D
|~
.._,.:—v—'—'_"h-'_ﬂ-\_/
R
START 5.899888GH= STOP 5.15888GH=
#*REW 1.8MHz *UBH 18H= SHP 15.8sec
Peak, Vertical
=*ATTEH 18dB MKR 63.67dB |~
EL 82.8dB |\ v 18dB~ T.14628CH=z
o A,
MW L
et it bbb Pt it g Ak Aol 6
1]
R
START 3.809888GCH= 5TOP 3.13888GH=
=REM 1L.BMH= UBH 1.8MHz SHP 58.8rs
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Average, Vertical

*ATTEN 1adB MKR 49.83dB|__~ u
RL 82.8dB | u 18dB~” 5.14828GH=
D
_H__,____—._ﬂ————"_""/_
R
START 5.89888GH=z 5TOP 5.15888GH=
XRBH 1.8MHz *UBH 18H=z SHP 10.8sec

802.11n: 40MHz rate/channel

Low channel

Frequency Reading | Direction | Height | Polar. AFn;gtr:)r:—a Cligsle Amplifier Cc'):r;'gtcgiron Limit Margin Comments
MHz dBuV/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB
5190.0000 99.3 90 1.3 \ 34.0 3.9 34.9 102.3 - - Fund/Peak
5190.0000 98.2 310 1.3 H 34.0 3.9 34.9 101.2 - - Fund/Peak
5190.0000 90.1 90 1.3 \ 34.0 3.9 34.9 93.1 - - Ave
5190.0000 88.9 310 1.3 H 34.0 3.9 34.9 91.9 - - Ave
15570.0000 34.8 95 1.5 \% 40.4 7.3 33.2 49.2 54 -4.8 Ave
15570.0000 34.6 280 1.4 H 40.4 7.3 33.2 49.0 54 -5.0 | Ave
10380.0000 39.6 270 1.3 H 38.0 5.7 36.8 46.5 54 -7.5 Ave
15570.0000 48.5 95 1.5 \ 40.4 7.3 33.2 62.9 74 -11.1 | Peak
10380.0000 33.6 240 1.5 \ 38.0 5.7 36.8 40.5 54 -13.5 | Ave
10380.0000 52.3 270 1.3 H 38.0 5.7 36.8 59.2 74 -14.8 | Peak
15570.0000 42.5 280 1.4 H 40.4 7.3 33.2 56.9 74 -17.1 | Peak
10380.0000 46.7 240 1.5 \ 38.0 5.7 36.8 53.6 74 -20.4 | Peak
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High channel

. R . Antenna | Cable o Correction - .
Frequency Reading | Direction | Height | Polar. Factor l0ss Amplifier Factor Limit Margin Comments
MHz dBuV/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB
5230.0000 101.5 170 1.3 \ 34.0 4.0 344 105.1 - - Fund/Peak
5230.0000 101.3 330 1.3 H 34.0 4.0 34.4 104.9 - - Fund/Peak
5230.0000 91.8 170 1.3 \ 34.0 4.0 344 95.4 - - Ave
5230.0000 91.7 330 1.3 H 34.0 4.0 344 95.3 - - Ave
15690.0000 37.9 320 1.3 H 40.4 7.2 33.2 523 54 -1.7 Ave
15690.0000 36.8 320 1.3 \ 40.4 7.2 33.2 51.2 54 -2.8 Ave
10460.0000 43.3 270 1.5 H 38.0 5.8 36.8 50.3 54 -3.7 Ave
15690.0000 51.0 320 1.3 H 40.4 7.2 33.2 65.4 74 -8.6 | Peak
10460.0000 37.8 240 1.4 \ 38.0 5.8 36.8 44.8 54 -9.2 Ave
15690.0000 49.8 320 1.3 \ 40.4 7.2 33.2 64.2 74 -9.8 Peak
10460.0000 56.1 270 1.5 H 38.0 5.8 36.8 63.1 74 -10.9 | Peak
10460.0000 49.8 240 1.4 \ 38.0 5.8 36.8 56.8 74 -17.2 | Peak
Restricted band edge
Low channel
Peak, Horizontal
=*ATTEM 1a8dB MKR 66.83dB f—* u
RL 98.8dE |\ u 18dB .~ 5.14858GH=
D
et gl
WWWW‘“‘“W
R
START 5.89888GH= STOP 5.158686@GH=
#*REW 1.8MHz UBH 1.BMH=z SHP 58.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

=ATTEM 1adB HKER 53.67°dB p—te

RL 98.8dE |- u 18dB 5.14868BGH=
1]

J_\/'V_“’N

R

START 5.89888GH= STOP 5.15888GH=
#RBMW 1.8MH= =UBM 18H= SHP 15.8s5ec

Peak, Vertical

=*ATTEH 1a8dB HMKR 67.67dB p—te

RL 91.8de | L1} 1adB~ 5.14998GH=

i,

D L

START
*RBH

1.8MHz

3.89888CH=

VEH

STOP S.10888CHz

1.BMHz SHP 58.8rs

Report #: R0610232-407

Page 45 of 173

FCC Part 15.407 Test Report




Average, Vertical

*ATTEH 1ade MKR 33.33dB - v
RL 91.8de | u 1ade” 5.14998CH=

START 3.89888CH= STOP S.10888CHz
*RBH 1.8MHz *UBH 18H=z SHP 15.85ec

802.11a: 20MHz rate/channel

Low channel

Frequency Reading | Direction | Height | Polar. A;;g;)r;a C|§S;e Amplifier Cc::rgg:glron Limit Margin Comments
MHz dBuVv/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB

5180.0000 101.5 120 1.6 \ 34.0 3.9 34.9 104.5 - - Fund/Peak
5180.0000 101.6 300 1.6 H 34.0 3.9 34.9 104.6 - - Fund/Peak
5180.0000 92.5 120 1.6 \% 34.0 3.9 34.9 95.5 - - Ave
5180.0000 92.6 300 1.6 H 34.0 3.9 34.9 95.6 - - Ave
15540.0000 38.3 325 1.5 H 40.4 7.3 33.2 52.7 54 -1.3 Ave
15540.0000 38.1 300 1.4 \ 40.4 7.3 33.2 52.5 54 -1.5 Ave
15540.0000 52.1 300 1.4 \% 40.4 7.3 33.2 66.5 74 -7.5 Peak
15540.0000 52.1 325 1.5 H 40.4 7.3 33.2 66.5 74 -7.5 Peak
10360.0000 63.0 270 1.3 H 38.0 5.7 36.8 69.9 84.6 -14.7 | Peak
10360.0000 47.8 270 1.3 H 38.0 5.7 36.8 54.7 75.6 -209 | Ave
10360.0000 55.9 240 1.6 \% 38.0 5.7 36.8 62.8 84.5 -21.7 | Peak
10360.0000 41.0 240 1.6 \ 38.0 5.7 36.8 47.9 75.5 -27.6 | Ave
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Mid channel

. s . Antenna | Cable - Correction - .
Frodiney | Goadng | scion | felnt | Po | Facor | o | AR | s | L | MBS | conmens
5220.0000 104.3 170 1.5 \ 34.0 4.0 344 107.9 - - Fund/Peak
5220.0000 106.5 320 1.5 H 34.0 4.0 344 110.1 - - Fund/Peak
5220.0000 95.2 170 1.5 \ 34.0 4.0 344 98.7 - - Ave
5220.0000 97.2 320 1.5 H 34.0 4.0 344 100.7 - - Ave
10440.0000 45.5 280 1.4 H 38.0 5.8 36.8 52.5 54 -1.5 Ave
15660.0000 37.8 315 1.4 H 40.4 7.2 33.2 52.2 54 -1.8 Ave
15660.0000 37.0 315 1.7 \ 40.4 7.2 33.2 514 54 -2.6 Ave
15660.0000 51.5 315 1.4 H 40.4 7.2 33.2 65.9 74 -8.1 Peak
10440.0000 38.5 240 1.5 \% 38.0 5.8 36.8 45.5 54 -8.5 Ave
15660.0000 51.0 315 1.7 \ 40.4 7.2 33.2 65.4 74 -8.6 Peak
10440.0000 54.5 280 1.4 H 38.0 5.8 36.8 61.5 74 -12.5 | Peak
10440.0000 52.8 240 1.5 \ 38.0 5.8 36.8 59.8 74 -14.2 | Peak
High channel
. s . Antenna | Cable - Correction A .
Franey | Geadig | Dicton | et | P | Facor | o | ATEURT | Crscor | LT MSR | commen
5240.0000 101.7 170 1.7 \% 34.0 4.0 34.4 105.3 - - Fund/Peak
5240.0000 102.8 330 1.5 H 34.0 4.0 344 106.4 - - Fund/Peak
5240.0000 92.1 170 1.7 \ 34.0 4.0 344 95.7 - - Ave
5240.0000 93.6 330 1.5 H 34.0 4.0 344 97.2 - - Ave
10480.0000 46.5 280 1.5 H 38.0 5.8 36.8 53.5 54 -0.5 Ave
15720.0000 38.8 320 1.4 H 40.4 7.3 33.2 53.2 54 -0.8 Ave
15720.0000 37.9 320 1.4 \ 40.4 7.3 33.2 52.3 54 -1.7 Ave
10480.0000 42.4 290 1.4 \ 38.0 5.8 36.8 49.4 54 -4.6 Ave
10480.0000 61.5 280 1.5 H 38.0 5.8 36.8 68.5 74 -5.5 Peak
15720.0000 52.3 320 1.4 \ 40.4 7.3 33.2 66.7 74 -7.3 Peak
15720.0000 50.3 320 1.4 H 40.4 7.3 33.2 64.7 74 -9.3 Peak
10480.0000 57.6 290 1.4 \ 38.0 5.8 36.8 64.6 74 -94 Peak
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Buffalo Inc.

FCC ID: FDI-09102036-0

Restricted band edge
Low channel

Peak, Horizontal

ATTEH 18dB MKR Bl.47dBH
RL 81.8dB |\ u 18dB." 5.14933GH=
D
R
START 5.18888GH= STOP 5.15888:H=
*RBH 1.8MHZ vBM 1.8MHz SHP 58.8ns
Average, Horizontal
ATTEN 1848 MKR 45.97dB |~
RL 81.8dB |t 1) 18dB8.” 5.15888:GH=
1]
R
START S.18888GH= STOP 5.159888GCH=
=#RBMW 1.8MH=z *UBMW 18H= SHP 13.8sec
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Buffalo Inc.

FCC ID: FDI-09102036-0

Peak, Vertical

ATTEM

RL 81.8dB |\ u

1ade MKR
1ade”

62.38dB |~ v

5.14983CGH=z

R
START S.180888CH= STOP S.10888CHz
*RBH 1.8MHz VEH 1.BMHz SHP 58.8rs
Average, Vertical
ATTEN 1ade MKR 48.13dB L v
RL 81.8dB |- LU 1ade” 5.14992GHz
D
R
START S.18888GH= 5TOP 3.15888GHz
*RBW 1.8MHz =UBH 18H= SHP 13.85ec
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802.11a: 40MHz rate/channel

Low channel

Frequency Reading | Direction | Height | Polar. AFn;gtr;?a Clgl;;e Amplifier Cc::rggglron Limit Margin Comments

MHz dBuVv/m Degree Meter | H/V dB/m dB dB dBUV/m dBuVv/m dB
5190.0000 101.7 170 1.5 \ 34.0 3.9 34.9 104.7 - - Fund/Peak
5190.0000 101.8 11 1.6 H 34.0 3.9 34.9 104.9 - - Fund/Peak
5190.0000 93.0 170 1.5 \ 34.0 3.9 34.9 96.0 - - Ave
5190.0000 93.1 11 1.6 H 34.0 3.9 34.9 96.1 - - Ave
15570.0000 38.9 325 1.5 H 40.4 7.3 33.2 53.3 54 -0.7 Ave
15570.0000 37.5 300 1.4 \ 40.4 7.3 33.2 51.9 54 -2.1 Ave
10380.0000 44.5 290 1.4 H 38.0 5.7 36.8 514 54 -2.6 Ave
15570.0000 53.1 300 1.4 \ 40.4 7.3 33.2 67.5 74 -6.5 Peak
15570.0000 52.8 325 1.5 H 40.4 7.3 33.2 67.2 74 -6.8 Peak
10380.0000 58.8 290 1.4 H 38.0 5.7 36.8 65.8 74 -8.2 Peak
10380.0000 38.8 240 1.4 \% 38.0 5.7 36.8 45.8 54 -8.2 Ave
10380.0000 53.7 240 1.4 \ 38.0 5.7 36.8 60.6 74 -13.4 | Peak

High channel

. L - Antenna | Cable - Correction - -

o | oo | oo | o | o | eator | o | ATBRT | " paetor | LT | MO | comment
5230.0000 102.1 170 1.5 \ 34.0 4.0 344 105.7 - - Fund/Peak
5230.0000 102.3 20 1.6 H 34.0 4.0 34.4 105.9 - - Fund/Peak
5230.0000 93.8 170 1.5 \% 34.0 4.0 34.4 97.4 - - Ave
5230.0000 93.9 20 1.6 H 34.0 4.0 344 97.5 - - Ave
15690.0000 39.1 320 1.3 H 40.4 7.2 33.2 53.5 54 -0.5 Ave
10460.0000 45.7 290 1.5 H 38.0 5.8 36.8 52.7 54 -1.3 Ave
15690.0000 37.8 320 1.3 \% 40.4 7.2 33.2 52.2 54 -1.8 Ave
15690.0000 53.8 320 1.3 H 40.4 7.2 33.2 68.2 74 -5.8 Peak
10460.0000 40.8 240 1.5 \ 38.0 5.8 36.8 47.8 54 -6.2 Ave
15690.0000 52.8 320 1.3 \ 40.4 7.2 33.2 67.2 74 -6.8 Peak
10460.0000 54.8 240 1.5 \% 38.0 5.8 36.8 61.8 74 -12.2 | Peak
10460.0000 54.2 290 1.5 H 38.0 5.8 36.8 61.2 74 -12.8 | Peak
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Buffalo Inc.

FCC ID: FDI-09102036-0

Restricted band edge
Low channel

Peak, Horizontal

ATTEN 1ade HKR 69.67dB .. v
RL 98.8dB .- u 18dB~ 3.14918GH=
o m W T
R
START 5.89888GH= sSTOP S3.15888GH=z
=*RBM 1.8MHz UBH 1.8MHz SHP oE.8ns
Average, Horizontal
ATTEN 18dB MKR 33.83dB |- u
RL 98.8dB |\ v 18dEe” 3.14948CH=
1]
Mﬁh/_\_/
R
START 5.89888CH= STOP 3.150888CH=z
=*RBH 1.BMHz =UBH 18Hz SHP 15.8sec
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Buffalo Inc.

FCC ID: FDI-09102036-0

Peak, Vertical

ATTEN 1adB MKR 69.88dE .+ v
RL 98.8dE |- v 18dB~” 5.14888GH=
Py ﬂw
o oty | Y
MMW
gttt e, v i
R
START 5.89888GH= STOP 5.195888GH=
#*RBH 1.8MH=z UBH 1.8MH=z SHP 598.0ns
Average, Vertical
ATTEN 1adB MKR 53.33dB - v
RL 98.8dE |- v 18dB~” 5.14718GH=
1}
-—"‘—\-;\_,_/'_H-H-H/_
_'_F'_,_._,_F_'_‘_‘—\_(_'-'_'_\_‘_‘—_’
R
START 5.89888GH= STOP 5.195888GH=
#*RBH 1.8MH=z =UBH 18H= SHP 15.8sec
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5250-5350 MHz (W53)
802.11n: 20MHz rate/channel

Low channel

Frequency Reading | Direction | Height | Polar. AFn;gtr:) nra Clﬁl:sle Amplifier Cc::rggtc(;tiron Limit Margin Comments
MHz dBuV/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB
5260.0000 104.5 166 1.6 \ 34.0 4.0 344 108.1 - - Fund/Peak
5260.0000 105.1 325 1.6 H 34.0 4.0 344 108.7 - - Fund/Peak
5260.0000 95.2 166 1.6 \ 34.0 4.0 344 98.8 - - Ave
5260.0000 96.3 325 1.6 H 34.0 4.0 34.4 99.9 - - Ave
15780.0000 37.2 290 1.7 H 40.4 7.3 33.2 51.6 54 -24 | Ave
15780.0000 36.3 250 1.5 \ 40.4 7.3 33.2 50.7 54 -3.3 Ave
15780.0000 50.4 290 1.7 H 40.4 7.3 33.2 64.8 74 -9.2 Peak
15780.0000 50.1 250 1.5 \ 40.4 7.3 33.2 64.5 74 -9.5 Peak
10520.0000 62.7 265 1.4 H 38.7 5.8 39.0 68.3 88.7 -20.4 | Peak
10520.0000 49.8 265 1.4 H 38.7 5.8 39.0 554 79.9 -24.5 | Ave
10520.0000 55.9 240 1.4 \ 38.7 5.8 39.0 61.5 88.1 -26.6 | Peak
10520.0000 42.1 240 1.4 \ 38.7 5.8 39.0 47.7 78.8 -31.1 | Ave
Mid channel
. R . Antenna | Cable - Correction A -
Froaens | oo | Bhaeion | et | P | pactor | s | ATBLTT | " pacir | LT | MO | comman
5300.0000 103.9 170 1.6 \ 34.0 4.0 33.9 108.0 - - Fund/Peak
5300.0000 105.0 20 1.6 H 34.0 4.0 33.9 109.1 - - Fund/Peak
5300.0000 94.2 170 1.6 \ 34.0 4.0 33.9 98.3 - - Ave
5300.0000 94.8 20 1.6 H 34.0 4.0 33.9 98.8 - - Ave
10600.0000 47.5 270 1.5 H 38.7 5.9 39.0 53.2 54 -0.8 Ave
15900.0000 36.6 320 1.5 \% 40.4 7.5 33.2 51.2 54 -2.8 Ave
15900.0000 34.5 325 1.7 H 40.4 7.5 33.2 49.1 54 -49 | Ave
10600.0000 42.3 235 1.5 \ 38.7 5.9 39.0 48.0 54 -6.0 | Ave
10600.0000 61.0 270 1.5 H 38.7 5.9 39.0 66.7 74 -7.3 Peak
15900.0000 51.1 320 1.5 \ 40.4 7.5 33.2 65.7 74 -8.3 Peak
15900.0000 49.2 325 1.7 H 40.4 7.5 33.2 63.8 74 -10.2 | Peak
10600.0000 56.2 235 1.5 \ 38.7 5.9 39.0 61.9 74 -12.1 | Peak
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High channel

. s . Antenna | Cable - Correction - .

Frequency Reading | Direction | Height | Polar. Amplifier Limit Margin

MHz dBuV/m Degree Meter | H/V Zag/tr?]r Igsés dB dFBaS\t/(;:;] dBuV/m dB CEIES
5320.0000 103.8 230 1.6 \ 34.0 4.0 33.9 107.9 - - Fund/Peak
5320.0000 102.9 330 1.6 H 34.0 4.0 33.9 106.9 - - Fund/Peak
5320.0000 93.5 230 1.6 \ 34.0 4.0 33.9 97.6 - - Ave
5320.0000 93.1 330 1.6 H 34.0 4.0 33.9 97.2 - - Ave
10640.0000 42.7 260 1.5 H 38.7 5.9 39.0 48.4 54 -5.6 Ave
15960.0000 334 300 1.6 \ 40.4 7.6 33.2 48.1 54 -5.9 Ave
15960.0000 33.1 320 1.4 H 40.4 7.6 33.2 47.8 54 -6.2 Ave
15960.0000 49.7 300 1.6 \ 40.4 7.6 33.2 64.4 74 -9.6 Peak
15960.0000 49.0 320 1.4 H 40.4 7.6 33.2 63.8 74 -10.2 | Peak
10640.0000 373 50 1.5 \ 38.7 5.9 39.0 43.0 54 -11.0 | Ave
10640.0000 55.6 260 1.5 H 38.7 5.9 39.0 61.3 74 -12.7 | Peak
10640.0000 51.8 50 1.5 \ 38.7 5.9 39.0 57.5 74 -16.5 | Peak

Restricted band edge

High channel

Peak, Horizontal

@ RBW I MHz  RF Att 10 dB
Ref Lvl VBMW I MHz
81.1 dBuv SWT 5 ms Unit dBuv

81.1

70

4.1 dB Offse

|01 [74 aBuv

60

50

40

30

20

-10

-18.9

Center 5.37617907 GHz

Date:

17.NOV.2006 15:54:26

5.23581397 MHz~

Span 52.3581387 MHz
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

RBL I MHz  RF Att 10 dB
Ref Lvl VBL 10 Hz
81.1 dBuv SWT  13.5 s Unit dBuv
B81.1
T.1 oF Offoe
70
B0
| 02 54 pBuv
50—
2MAX
40
30
20
10
0
-10
-18.9
Center 5.37817907 GHz 5.23581337 MHz, Span 52.3581337 MHz
Jate: 17.NOV.2006 15:56:27
Peak, Vertical
RBLI I MHz  RF Att 10 dB
Ref Lvl VBl { MHz
81.1 dBuv SWT 5 ns Unit dBuv
81.1
T.1 dp Offse
L 01 [r4 dBuy
70
ED W
50
1MAX
40
30
20
10
0
-10
-18.9
Center 5.37617907 GHz 5.23581337 MHz, Span 52.3581337 MHz
Jate: 17.NOV.2006 15:42:55

1MA
2MA

1MA
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Average, Vertical

<2§> Ref

81
81.1

Lvl

.1 dBuvV

RBW
VBW
SWT

1 MHz RF Att
10 Hz

13.5 s

Unit

10 dB

dBuv

70

T.1 dp Offse

60

50

> 54 HBuV

40

30

20

-10

-18.9

Center 5.37617307 GHz

Jate:

17.NQOV.2006

802.11n: 40MHz rate/channel

Low channel

5.23581397 MHz,

15:41:32

Span 52.3581387 MHz

Frequency Reading | Direction | Height | Polar. A;;g;)r;a Clﬁl;;e Amplifier Cc::rggglron Limit Margin Comments
MHz dBuVv/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB

5270.0000 101.6 220 1.6 \ 34.0 4.0 344 105.2 - - Fund/Peak
5270.0000 101.5 340 1.4 H 34.0 4.0 344 105.1 - - Fund/Peak
5270.0000 91.6 220 1.6 \% 34.0 4.0 34.4 95.2 - - Ave
5270.0000 914 340 1.4 H 34.0 4.0 34.4 95.0 - - Ave
10540.0000 46.8 210 1.3 H 38.7 5.8 39.0 524 54 -1.6 | Ave
15810.0000 34.1 290 1.8 H 40.4 7.6 33.2 48.8 54 -5.2 Ave
15810.0000 32.7 310 1.8 \% 40.4 7.6 33.2 47.4 54 -6.6 | Ave
10540.0000 59.3 210 1.3 H 38.7 5.8 39.0 64.9 74 -9.1 Peak
10540.0000 37.9 270 1.4 \ 38.7 5.8 39.0 43.5 54 -10.5 | Ave
15810.0000 46.4 290 1.8 H 40.4 7.6 33.2 61.1 74 -12.9 | Peak
15810.0000 45.6 310 1.8 \% 40.4 7.6 33.2 60.3 74 -13.7 | Peak
10540.0000 50.4 270 1.4 \ 38.7 5.8 39.0 56.0 74 -18.0 | Peak
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High channel

. N . Antenna | Cable o Correction - .
Frequency Reading | Direction | Height | Polar. Factor l0ss Amplifier Factor Limit Margin Comments
MHz dBuV/m | Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB
5310.0000 98.4 230 1.6 \ 34.0 4.0 33.9 102.5 - - Fund/Peak
5310.0000 97.7 180 1.5 H 34.0 4.0 33.9 101.8 - - Fund/Peak
5310.0000 88.2 230 1.6 \ 34.0 4.0 33.9 923 - - Ave
5310.0000 87.4 180 1.5 H 34.0 4.0 33.9 91.5 - - Ave
15930.0000 31.5 300 1.4 \ 40.4 7.5 33.2 46.1 54 -7.9 | Ave
10620.0000 40.1 270 1.4 H 38.7 5.9 39.0 45.8 54 -8.2 Ave
15930.0000 31.2 320 1.3 H 40.4 7.5 332 45.8 54 -8.2 Ave
15930.0000 48.5 320 1.3 H 40.4 7.5 33.2 63.1 74 -10.9 | Peak
15930.0000 47.8 300 1.4 \ 40.4 7.5 33.2 62.4 74 -11.6 | Peak
10620.0000 353 240 1.4 \Y 38.7 5.9 39.0 41.0 54 -13.0 | Ave
10620.0000 52.6 270 1.4 H 38.7 5.9 39.0 58.3 74 -15.7 | Peak
10620.0000 47.2 240 1.4 \ 38.7 5.9 39.0 52.9 74 -21.1 | Peak
Restricted band edge
High channel
Peak, Horizontal
RBHW 1 MHz  RF Att 10 dB
Ref Lvl VBH 1 MHz
91.1 dBuv SWT 5 ms Unit dBuv
91.1
4.1 dp Offse
A
80
01 |74 dBuv
70
60
50
40
30
20
10
0
_g.g
Start 5.35 GHz 5 MHz, Stop 5.4 BHz
Date: 17.NOV.2006 17:27:13
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Buffalo Inc. FCC ID: FDI-09102036-0

Average, Horizontal

& RBW 1 MHz  RF att 10 dB
Ref Lvl VB 10 Hz

S1.1 dBuv SWT 12.5 s Unit dBuV
91.1

4.1 &E Of fse

80

70

60

1MA

—D2 54 [dBuV
50

40

30

20

Start 5.35 GHz 5 MHz/ Stop 5.4 GHz

Date: 17.NOV.2006 17:25:358

Peak, Vertical

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz

91.1 dBuv SWT 5 ms Unit dBuV
91.1

4.1 dB Offse

80

——->D1 |74 dBuV
70

60

1MAX 1MA

50

40

30

20

Start 5.35 GHz 3 MHz/ Stop 5.4 GHz

Jate: 17.NOV.2006 17:30:48
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Average, Vertical

@Ref Lvl

g1.

-8.

91.1 dBuv

1

RBW
VBW
SWT

1 MHz RF Att 10 dB

10 Hz

12.5 s Unit dBuV

80

4.1 dB Offse

70

60

D2 54
50

aB Vv

40

30

20

g

Start 5.35 GHz

Jate:

17 .NQOV.2006

802.11a: 20MHz rate/channel

Low channel

17:32:

5 MHz/
26

Stop 5.4 GHz

Frequency Reading | Direction | Height | Polar. A;;g;)r;a Clﬁl;;e Amplifier Cc::rggglron Limit Margin Comments
MHz dBuVv/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB

5260.0000 104.2 166 1.6 \ 34.0 4.0 344 107.8 - - Fund/Peak
5260.0000 106.3 10 1.6 H 34.0 4.0 34.4 109.9 - - Fund/Peak
5260.0000 94.2 166 1.6 \% 34.0 4.0 34.4 97.8 - - Ave
5260.0000 96.1 10 1.6 H 34.0 4.0 344 99.7 - - Ave
15780.0000 37.8 290 1.7 H 40.4 7.3 33.2 52.2 54 -1.8 Ave
15780.0000 36.5 310 1.6 \ 40.4 7.3 33.2 50.9 54 -3.1 Ave
15780.0000 52.3 290 1.7 H 40.4 7.3 33.2 66.7 74 -7.3 Peak
15780.0000 514 310 1.6 \ 40.4 7.3 33.2 65.8 74 -8.2 Peak
10520.0000 62.9 260 1.4 H 38.7 5.8 39.0 68.5 89.9 -21.4 | Peak
10520.0000 49.8 260 1.4 H 38.7 5.8 39.0 55.4 79.7 -243 | Ave
10520.0000 54.3 30 1.4 \% 38.7 5.8 39.0 59.9 87.8 -27.9 | Peak
10520.0000 40.8 30 1.4 \ 38.7 5.8 39.0 46.4 77.8 -314 | Ave

Report #: R0610232-407

Page 59 of 173

FCC Part 15.407 Test Report




Mid channel

Antenna

Cable

Correction

"z | Gouvim | Drgree. | Meter | v | Fector | oss | ATESRET ) pactor - g Th | MG comments
5300.0000 103.7 200 1.5 \ 34.0 4.0 33.9 107.8 - - Fund/Peak
5300.0000 104.8 30 1.6 H 34.0 4.0 33.9 108.9 - - Fund/Peak
5300.0000 95.6 200 1.5 \Y 34.0 4.0 33.9 99.7 - - Ave
5300.0000 94.8 30 1.6 H 34.0 4.0 33.9 98.9 - - Ave
10600.0000 47.2 200 1.4 H 38.7 5.9 39.0 52.9 54 -1.1 Ave
15900.0000 36.5 310 1.6 \ 40.4 7.5 33.2 51.1 54 -2.9 Ave
10600.0000 63.3 200 1.4 H 38.7 5.9 39.0 69.0 74 -5.0 Peak
15900.0000 34.2 280 1.7 H 40.4 7.5 33.2 48.8 54 -5.2 Ave
10600.0000 42.7 280 1.3 \ 38.7 5.9 39.0 48.4 54 -5.6 Ave
15900.0000 50.8 310 1.6 \ 40.4 7.5 33.2 65.4 74 -8.6 Peak
15900.0000 48.9 280 1.7 H 40.4 7.5 33.2 63.5 74 -10.5 | Peak
10600.0000 56.4 280 1.3 \ 38.7 5.9 39.0 62.1 74 -11.9 | Peak
High channel
. S . Antenna | Cable e Correction . .
"z | Gouvim | Drgree. | meter | v | Fector | oss | ATESRET ) pactor | g h | MG comments
5320.0000 103.8 230 1.6 \ 34.0 4.0 33.9 107.9 - - Fund/Peak
5320.0000 102.9 330 1.6 H 34.0 4.0 33.9 106.9 - - Fund/Peak
5320.0000 93.5 230 1.6 \Y 34.0 4.0 33.9 97.6 - - Ave
5320.0000 93.1 330 1.6 H 34.0 4.0 33.9 97.2 - - Ave
10640.0000 47.8 200 1.3 H 38.7 5.9 39.0 53.5 54 -0.5 Ave
15960.0000 35.2 310 1.5 \ 40.4 7.6 33.2 49.9 54 -4.1 Ave
15960.0000 33.8 300 1.8 H 40.4 7.6 33.2 48.5 54 -5.5 Ave
10640.0000 61.7 200 1.3 H 38.7 5.9 39.0 67.4 74 -6.6 Peak
10640.0000 40.2 50 1.4 \ 38.7 5.9 39.0 45.9 54 -8.1 Ave
15960.0000 49.8 310 1.5 \ 40.4 7.6 33.2 64.5 74 -9.5 Peak
15960.0000 48.5 300 1.8 H 40.4 7.6 33.2 63.2 74 -10.8 | Peak
10640.0000 52.8 50 1.4 \ 38.7 5.9 39.0 58.5 74 -15.5 | Peak
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Buffalo Inc.

FCC ID: FDI-09102036-0

Restricted band edge
High channel

Peak, Horizontal

RBU 1 MHz  RF Att 10 dB
Ref Lvl VBW 1 MHz
81.1 dBuv SWT 5 ms Unit dBuv
B81.1
7.1 dp Dffse
[al
L D1 74 HBuv
70
60
50
1MAX 1MA
40
30
20
10
0
10
~18.9
Start 5.35 GHz 11 MHz, Stop 5.46 GHz
Jate: 20.NOV.2006 11:14:03
Average, Horizontal
‘y/ RBW 1 MHz  RF att 10 dB
Ref Lvl VB 10 Hz
81.1 dBuV SWT 28 s Unit dBuv
81.1 .
7.1 dp Offse
[ |
70
60
02 4 dBuv
50
1MA
40
30
20
10
u]
10
~18.9
Start 5.35 GHz 11 MHz/ Stop 5.46 GHz
Date: 20.NOV.2006 11:12:35
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Buffalo Inc. FCC ID: FDI-09102036-0

Peak, Vertical

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz

81.1 dBuv SWT S5 ms Unit dBuV
81.1

Z.1 Of Offoo
| D1 74 By

70

60

50

1MAX 1MA

40

30

20

-18.9

Center 5.375 GHz 5 MHz/ Span 50 MHz
Jate: 20.NOV.2006 11:08:51

Average, Vertical

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 10 Hz

81.1 dBuVv SWT 12.5 s Unit dBuV
81.1

4.1 dB Offse

70

60

——D2 B4 dBuV

50

1MA

40

30

20

-18.9

Center 5.375 GHz 5 MHz, Span 50 MHz
Date: 20.NOV.2006 11:07:19
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802.11a: 40MHz rate/channel

Low channel

. S . Antenna | Cable - Correction - :
Frodvencs | oo | Blaeion | et | P’ | pacor | s | ATBLTT | " Facnr | LI | MO | commen
5270.0000 101.6 220 1.6 \Y 34.0 4.0 344 105.2 - - Fund/Peak
5270.0000 101.5 340 1.4 H 34.0 4.0 34.4 105.1 - - Fund/Peak
5270.0000 91.6 220 1.6 \ 34.0 4.0 344 95.2 - - Ave
5270.0000 914 340 1.4 H 34.0 4.0 344 95.0 - - Ave
10540.0000 47.5 200 1.5 H 38.7 5.8 39.0 53.1 54 -0.9 Ave
15810.0000 35.7 300 1.5 \% 40.4 7.6 33.2 50.4 54 -3.6 Ave
15810.0000 354 290 1.8 H 40.4 7.6 33.2 50.1 54 -3.9 Ave
10540.0000 61.6 200 1.5 H 38.7 5.8 39.0 67.2 74 -6.8 Peak
10540.0000 40.2 240 1.5 \ 38.7 5.8 39.0 45.8 54 -8.2 Ave
15810.0000 48.8 300 1.5 \% 40.4 7.6 33.2 63.5 74 -10.5 Peak
15810.0000 47.7 290 1.8 H 40.4 7.6 33.2 62.4 74 -11.6 Peak
10540.0000 55.9 240 1.5 \Y 38.7 5.8 39.0 61.5 74 -12.5 Peak
High channel
. . . Antenna | Cable - Correction - :
Frotrs | e | Bhaeton | et | P | “paor | s | ATBLTT | " pacir | LI | MO | conments
5310.0000 97.8 230 1.6 \Y 34.0 4.0 33.9 101.9 - - Fund/Peak
5310.0000 97.6 180 1.5 H 34.0 4.0 33.9 101.7 - - Fund/Peak
5310.0000 87.5 230 1.6 \4 34.0 4.0 33.9 91.6 - - Ave
5310.0000 87.1 180 1.5 H 34.0 4.0 33.9 91.2 - - Ave
15930.0000 32.1 300 1.4 \Y 40.4 7.5 33.2 46.7 54 -7.3 Ave
15930.0000 31.7 320 1.3 H 40.4 7.5 33.2 46.3 54 -7.7 Ave
10620.0000 40.2 270 1.4 H 38.7 5.9 39.0 45.9 54 -8.1 Ave
15930.0000 49.1 320 1.3 H 40.4 7.5 33.2 63.7 74 -10.3 | Peak
15930.0000 46.8 300 1.4 \Y 40.4 7.5 33.2 61.4 74 -12.6 | Peak
10620.0000 34.5 240 1.4 \ 38.7 5.9 39.0 40.2 54 -13.8 | Ave
10620.0000 53.1 270 1.4 H 38.7 5.9 39.0 58.8 74 -15.2 | Peak
10620.0000 48.2 240 1.4 \ 38.7 5.9 39.0 53.9 74 -20.1 | Peak
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Buffalo Inc. FCC ID: FDI-09102036-0

Restricted band edge
High channel

Peak, Horizontal

RBW 1 MHz RF Att 10 dB
Ref Lvl VBN 1 MHz
81.1 dBuV SWT 5 ms Unit dBuV
81.1
4.1 dB Offse
A
L D1 [74 dBuv
70
60
50
1MAX 1MA
40
30
20
10
0
-10
-18.9
Start 5.35 GHz 11 MHz, Stop 5.46 GHz
Jate: 18.NOV.2006 20:17:21
Average, Horizontal
RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 10 Hz
81.1 dBuVv SWT 28 s Unit dBuV
R T dp Off
. s5e
|
70
B0
D2 54 dBuV
50
1MA
40
30
20
10
0
-10
-18.9
Start 5.35 GHz 11 MHz/ Stop 5.46 GHz
Jate: 18.NOV.2006 20:15:57
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Buffalo Inc. FCC ID: FDI-09102036-0

Peak, Vertical

& RBU 1 MHz  RF Att 10 dB
Ref Lvl VBW 1 MHz

S1.1 dBuv SWT 5 ms Unit dBuV
91.1

Z.1 of Offse
[ |

80

£

74 dBuV
70

60

1MAX 1MA

50

40

30

20

Start 5.35 GHz 11 MHz/ Stop 5.46 BHz
Date: 18.NOV.2006 20:28:12

Average, Vertical

& RBW 1 MHz  RF Att 10 dB
&5 Ret Ly VBW 10 Hz

91.1 dBuv SWT 28 s Unit dBuV
91.1

4.1 dp Offse

80

70

60

1MA
D264 [dBuV 2MA

50

40 N

30

20

Start 5.35 GHz 11 MHz/ Stop 5.46 BHz
Date: 18.NOV.2006 20:26:38
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§15.407 — 26 dB & 99% BANDWIDTH

Applicable Standard

None, for power limit determination only.
Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to
measurement instrument. Then set it to any one convenient frequency within its operating range. Set a
reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 26 dB from the reference
level. Record the frequency difference as the emissions bandwidth.

4. Repeat above procedures until all frequencies measured were complete.

Equipment List

Manufacturer Description Model Serial Number Cal. Date

Agilent Analyzer, Spectrum E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT Spectrum
Analyzer

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Report #: R0610232-407 Page 66 of 173 FCC Part 15.407 Test Report




Test Results:

5150-5250 MHz Band (W52)

Channel Fr(e&u:g)cy zgr?eﬁanv 2gggn3¥v 10 Yc\)/g;) Esg ggsgw
(kHz) (kHz) (dB)
802.11 n 20MHz
Low 5180 20170 20108 13.05
Middle 5220 20071 20153 13.04
High 5240 20102 20050 13.03
802.11 n 40MHz
Low 5190 39522 39890 16.01
High 5230 39218 39713 15.99
802.11 a 20 MHz
Low 5180 19960 19946 13.00
Middle 5220 19974 19973 13.00
High 5240 19961 19892 13.00
802.11a 40MHz
Low 5190 40755 41445 16.17
High 5230 40667 40955 16.12
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5250-5350 MHz Band (W53)

26 dB BW 26 dB BW Worst case
Channel Frequency (MHz) Chain A Chain B 10 log 26 dB BW
(kHz) (kHz) (dB)
802.11 n 20MHz
Low 5260 30200 35907 15.55
Middle 5300 30476 38075 15.81
High 5320 30519 31989 15.05
802.11 n 40MHz
Low 5270 61041 73913 18.69
High 5310 40532 40352 16.08
802.11 a 20 MHz
Low 5260 30309 32617 15.13
Middle 5300 24339 28445 14.54
High 5320 28763 30523 14.85
802.11a 40MHz
Low 5270 40690 40735 18.83
High 5310 40811 40948 16.32
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5150-5250 MHz Band (W52)

[0) (0)
Channel Frfﬁ/ltl‘_e';‘)cy G S
(KH2) (KHz)
802.11 n 20MHz
Low 5180 17595 17641
Middle 5220 17825 17777
High 5240 17631 17583
802.11 n 40MHz
Low 5190 36098 36065
High 5230 36081 36258
802.11 a 20 MHz
Low 5180 16603 16587
Middle 5220 16588 16571
High 5240 16562 16583
802.11a 40MHz
Low 5190 36418 36435
High 5230 36319 36428
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5250-5350 MHz Band (W53)

[0) (0)
Channel Frfﬁ/ltl‘_e';‘)cy G S
(KH2) (KHz)
802.11 n 20MHz
Low 5260 17894 20328
Middle 5300 18055 20791
High 5320 18092 18384
802.11 n 40MHz
Low 5270 36638 39636
High 5310 36218 36190
802.11 a 20 MHz
Low 5260 17135 18286
Middle 5300 16954 17508
High 5320 17072 17716
802.11a 40MHz
Low 5270 36362 36445
High 5310 36451 36517
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5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel, Chain A

Low Channel

- Agilent File
Ch Freq G5.18 GHz Trig Free Catalog»
Occupied Bandwidth I
Center 5.180000000 GHz Saver
Load
Iq"F\"|“‘1f'.,*'|",r'FP.’n'|-‘rI.'f|“LJ.f'l{‘-‘f""."'llr-"lvlllll"“.l..n'\l'ﬁ d
> I,,r'l" h'u_f &
S gl I KL Deleter
,"ﬂ“"’,ﬂf"' tin.p,ﬁ Uptf I.U oy T"'.]‘J“l |FI'-"'\I.I"ﬂ.l"“-.-'
_ Copy»
| 200 kHz Sweep
Occupied Bandwidth Occ BH % Pur ; Renaie»
17.5953 MHz % dB =
Transmit Freq Error - 1H0Frg
x dB Bandwidth f

File Operation Statuss A:\SCREN175.GIF file saved

Middle Channel

% Agilent Freq/Channel
A

Ch Freq 5.2 GHz Trig Fres| o GoMter fred
Occupied Bandwidth I
Center 5.220000000 GHz Start Freq
5.19500008 GHz
B

Stop Freq
5.24500808 GHz

Pttt R

) |
f h CF Step
T |f||., ,.tj‘llll'l?llllf l""l,l'(:_.hl Ao i 5.0aaaaaae MHz
-‘!fh"lllhfl‘\"n'-l erl‘,fiﬂryﬂll\'lw lll i Ll "1"||l"” Fr||'LI'*'p'"“.-""Inp,f"u“"|_|' Auto Man
Freq Offset

B.00aaAAAEA Hz

[

Occupied Bandwidth
17.8246 MHz

Transmit Freq Error

Signal Track
On 0ff

% dB Bandwidth

File Operation Status. A:\SCREN181.GIF file saved




High Channel

4 Agilent Freq/Channel

A
Ch Freq G5.24 GHz Trig Free

Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq

2.21500668 GHz

Center Freq
R.24008008 GHz

Stop Freq

m1r.'.“Jrfww"hmlw,mﬂ 5.26560600 GHz
" CF Step
|

|,'J!lr.\ll||r‘hh#[l"mﬂhﬂ,yww _ ﬁ@@@@@@@ T’IHaﬁ

Freq Offset
B.6ERRBARE Hz

Occupied Bandwidth Occ BH % Pur 9900 UnSignal Trag_#
17.6306 MHz % dB :

Transmit Freq Error :
% dB Bandwidth kil

File Operation Status. A:\SCREN193.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.18 GHz Trig Fres| c {gap0p00 Gliz

Occupied Bandwidth I
Center 5.180000000 GHz Start Freq

515506006 GHz

Stop Freq
q}_.a.r-'---.,-,1..,ﬂ-....“r-.~.-L.,r,.~rr,r-.*.'._.--'*a‘~a..i-1"'~.,115|? 5.20500000 GHz

|
i I« CF Step
n il 1’. A ll| ] i I|.I d‘_l“w‘l I"‘I" |'hI 1I"‘1 ||'| I |‘-.lj| |”II1 T
__H"_‘nu P T Wy rv'uhﬁ.,h”,,ﬂ, HSUIPD@@@@@@@ mﬁ

Freq Offset
B.A0RGARAE Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.6405 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN176.GIF file saved




Middle Channel

- Agilent Freg/Channel

Ch Freq 5.22 GHz Trig Free| o SSMterfred

Occupied Bandwidth B e
Center 5.220000000 GHz StartFreq
5.19506008 GHz

Atten B
Stop Freq
5.24508008 GH
%.l-1."--.-«"t,."'*.,I'v""'||'f'p';u-r-"|""F|-']J|I|'|"'-.'.n"'-.-"i‘.,u'\-’lﬁ: ‘
) !
f L CF Step
TR N 5.00000000 iz
-u"*‘"’uh*h.ﬂ.,lh“'in""l"“ ik |"|||]r‘|'“J Pyt Il‘fl!rl{1'r'I'1'{"If'\""""n!‘-["""'l_lll Auto Man
Freq Offset
B.BERREARE Hz
#UBH s

; . . —— Signal Track
Occupied Bandwidth Occ BH % Pwr On Off

17.8246 MHz x dB

Transmit Freq Error
% dB Bandwidth 71 ¥

File Operation Status. A:\SCREN181.GIF file saved

High Channel

32 Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 21000606 GHz

Occupied Bandwidth I

Center 5.240000000 GHz Start Freq

5.21506688 GHz

- : Stop Freq
hw1re-u:r[fww-a‘hmw,wm 5.26500000 GHz
> 1< CF Step

[l,'pWlrnrh‘ﬂ:'m“ww | oonanone i

Freq Offset
B.OAREAAEE Hz

Bi 2

- - - Signal Track
Occupied Bandwidth Occ BH Z PWr 9 On 0ff

17.6306 MHz % dB

Transmit Freq Error z
% dB Bandwidth 3,102 MHz*

File Operation Status. A:NSCREN193.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

## Agilent Freq/Channel
- _______________________ __ |

Center Freq

Ch Freq 5.19 GH=z Trig Free 5 19000660 GHx

Occupied Bandwidth B e
Center 5.190000000 GHz Start Freq
5.15250088 GHz

Atte
j Stop Freq
) 5.22750088 GHz
?p‘r-fr‘-'.‘.r;r“ﬂlft"k-ﬂlrn"'-d-"'-'r“"l'rI.,hr\-'“"“i."r‘J‘¥r"‘n‘a,-—f]lr-"l.\rll.v'l.ﬁﬁ

| ' CF Step
ey q;'f.ﬂ — 7 50000660 MHz
Myt e RURLLRCES Auto Man
Freq Offset

B.000080806 Hz
#VBW 1 MHz

X X . = Signal Track
Occupied Bandwidth Occ BH % Pur ol 0 Off

36.8976 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREH204.GIF file saved

High Channel
- Agilent Freq/Channel
Ch Freq 523 GHz Trig Free| o SomterFred
Occupied Bandwidth I e
Center 5.230000000 GHz StartFreq
5.19250808 GHz
#Atte B
Stop Freq
Sy s 5.26750808 GHz
¥ |
i he 7 5@@@5@5@3 M
[P, | i T wl o
J"ar“l'f’f‘ﬁ"' et ot B u’t-ﬁ"||l'|'p-'|'|'u*H.'(\I,.-“ﬁulJrL Fiito Maﬁ
Freq Offset
o TR 0.00000000 Hz
#UBH 1 MHz -
- - Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

36.9808 MHz x dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCREN220.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

i Agilent Freq/Channel
Ch Freq 5.13 GHz Trig Fres| o SoMterfred
Occupied Bandwidth B e

Center 5.190000000 GHz Start Freq
5.15250888 GHz
Stop Freq
5.22750088 GHz

?'J\r.-,,,_.-a‘-.I||l..'.-f:-“1-'b'~|‘lr'-‘fp,~'1\. r—+J\’w'“.'\\~T~.—‘-.v--‘q\_r-a.p.-?

| v §
st ".ﬁ CF Step
'ﬂ*ﬂ*"L|wn'f'-"‘w"!’”" At W NITINLTWR, 750000000 iz
Freq Offset

B.000080806 Hz
#BW 1 MHz

Occupied Bandwidth Occ BH % Pur on
36.8645 MHz X dB dB

Transmit Freq Error 51.4
% dB Bandwidth

File Operation Status. A:\SCREH205.GIF file saved

High Channel

Signal Track
0ff

3 Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free C 53000009 GHx

Dccupied Bandwidth I e
Center 5.230000000 GHz Start Freq
5.192500808 GHz
Stop Freq
?Lf1|l‘i'|1'q.-.r.-.;\-.,i,,h\rllﬂra’“'r,\-i,\ JIfI—'w‘I|l'l.,j‘L—fh\vﬂ.'rﬂ.,ﬂ_"...lﬂ._? 5.26750000 GHz

II A

— ﬂr' e, CF Step
'.'tllqt r H‘ruﬂ'l“q;l Hiﬂirl '1|,[ |||'Ir,l FIf"J‘ ‘}nwll-"‘r-'*lrl'pﬁl« Tl"lrﬂll‘f H?U.ED@@@@@@@ le'ali
Freq Offset

B.66060060 Hz

es k #YBH 1 MHz

; — ; _ : Signal Track
Occupied Bandwidth Occ BH % Pwr & on 0ff

36.2578 MHz % dB

Transmit Freq Error

% dB Bandwidth
File Operation Status. A:\SCREN221.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

i Agilent Freq/Channel

Ch Freq 5.18 GHz Trig Free 5‘1:895‘@%@5 i

Dccupied Bandwidth I e

Center 5.180000000 GHz StartFreq
515500000 GHz

#Atten 24 dB

Stop Freq
q‘.4l,-.-.-.l;..,'.\'F'hu-,-"';-,.-,.q.I,f|,r-.-,».\-r.i,-wh.-..f._\'..»..o 5 o 2 Ej 5 Ej Ej @ @ @ G H Z

r 1.
> T e CF Step

5.00000888 MHz

A" L.
" 'h‘l4l,_.‘r,\_JWJ'Ihr""M"'l'-\l“ (LI l|| L o 4.||’f"1,'"I|_n'-.,,l.'-\'r.i'l¢b,~,w_l o Auto Man

Freq Offset
000000008 Hz

#BH 1 MHz

; : - —— Signal Track
Occupied Bandwidth Occ BH % Pur I off

16.6034 MH % dB

Transmit Freq Error  -G5@
% dB Bandwuidth

File Operation Status. A: EN228.GIF file saved

Middle Channel

i Agilent Freq/Channel
Ch Freq 5.2 GHz Trig Fres| ¢ Gomterred

Occupied Bandwidth B e
Center 5.220000000 GHz Start Freq
5.19509688 GHz
Stop Freq
-"‘lh'-"l,’.rl-‘-"-“""' F.'.j_.;q‘,.lv 5245@@@@@ GHZ

b

i € CF Step
il e | 500080068 MHz
i | rd'rd,,rph_'hl..ullm - m Man
Freq Offset

0.00000000 Hz
AUBH 1 MHz
Occupied Bandwidth oce BH % Pwr o
16.5876 MHz x dB 4B

Signal Track
0ff

Transmit Freeq Error 5]
% dB Banduidth

File Operation Status. A:\SCREH240.GIF file saved




High Channel
i Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 51000000 Gz

Dccupied Bandwidth I e

Center 5.240000000 GHz

StartFreq
5.21560088 GHz

" Stop Freq
Qrie i o 5.26500800 GHz
> r~"+ <

va
™ *.s,—.dm'ul.l,l"'rmﬁ?\‘ b 'I‘\'u‘-"""r‘,\'\ Wil

CF Step
mf'a'ﬂf"*’ﬂ Mot Yty

C.00000088 MHz
Auto Man

Freq Offset
000000008 Hz

#BH 1 MHz

; . - — Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.5624 MHz % dB

Transmit Freq Error kHz

% dB Bandwidth
File Operation Status. A: EN251.GIF file saved

802.11a: 20MHz rate/channel, Chain B
Low Channel
# Agilent Freq/Channel

Center Freq

Ch Freq 5.15 GHz Trig Free C 18600009 GHz

Occupied Bandwidth I
Center 5.180000000 GHz Start Freq
515500006 GHz

16.1 dBm #Atten 24 dB
Stop Freq
?.,..,.>..,.T~,J,.-.-.,.-.r-1.-'H,.u,-..«;hm.ﬁ.-..y..b 5.20508806 GHz
.0‘- I""'.l
S b CF Step
i Aot "-ﬁ"‘# R

.lﬁ#.’ﬂ‘nh’ﬁ*-,r.llﬂﬂi-'l J’Wﬁ IH 1‘ ] 'H‘r,l, hllh"lI"'hl'i""1|l."ﬂ||, ﬁ@@@@@@@ Tgi
Freq Offset

0.60000060 Hz
#YBW 1 MHz

. - : _ Signal Track
Occupied Bandwidth Occ BH Z Pur ZR3 0 0ff

16.5868 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, A:\SCREN229.GIF file saved




Middle Channel

4% Agilent Freq/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free | ¢ 5o5n0000 Gz

Occupied Bandwidth I e

Center 5.220000000 GHz Start Freq

5.19580000 GHz

Stop Freq

Qs s sty 5.24588888 GHz
J |

ﬁ"\'q
. CF Step
“m“'vi'ff.-M\-r'-»-n-t..\,h,,, | 500080000 MHz
M 'I'*‘ m M a n

> ,lr'.r*
Hlﬁ .r'ﬂ‘ulw ’HJn'1'"~"-.**J'ﬂ.|‘-r'F"‘J""‘
Ii )l hﬂ

Freq Offset
0.00000008 Hz

[

z #JBH 1 MHz
» . . Signal Track
pied Bandwidth Occ BH % Pur On 0Ff

16.5785 MHz x dB

Transmit Freq Error

Occu

¥ dB Bandwidth
File Operation Status. R:\SCREN239.GIF file saved

High Channel

2 Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free | c 51600000 GHz

Decupied Bandwidth I e

Center 5.240000000 GHz Start Freq

5.21500066 GHz

Stop Freq

|¢. s 1.,._1-.." PR L ),s.-,,? 5.2R5ARRRE GHz
i b

e W CF Ste
- I i *‘i‘-‘“*"ﬂ**-‘-'r.u't.u,,wm,w_,\ 5.00000000 MHE
Auto Man

Freq Offset
B.ABREAREE Hz

#UBH 1 MHz :
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.5830 MHz % dB

Transmit Freq Error 55
% dB Bandwidth i

File Operation Status. A:\SCREN25@.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

2 Agilent Freq/Channel
Ch Freq 5.9 GHz Trig Free| o enter fred

Decupied Bandwidth I e
Center 5.190000000 GHz Start Freq
5.15258008 GHz

5.1 dBm #Atten 24 dB
Stop Freq
?m...u., P 5.22758008 GHz
i &

. 1..\.l.nI,f4IF\.\IJ.'LIﬁm"-'\ll-,f“"ﬁ'l"n"" ’IH.'nf"I|\"*|‘]N“|.,i¢|r.lu|i.w+_l.-1k"'_ll ?5@@@§QF@@S tM?'lr.Z)
Auto Man
Freq Offset

0.00000008 Hz

390 kHz #UBH 1 MHz ) 16
- - - Signal Track
Occupied Bandwidth Occ BH Z Pwr R 0n Off

36.4176 MHz % dB

Transmit Freq Error  -1.082°
% dB Bandwidth

File Operation Status. A:\SCREN262.GIF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq G5.23 GHz Trig Free 5 23000000 GHz

Occupied Bandwidth I
Center 5.230000000 GHz 519521:5%%% @Frqu
. z
Stop Freq
..._..,Aa“,.,..-,-..h,..-.\..n,lll I,r.-..+-a.u.,u-A,M-u-.ﬂ_n,_-,-...-Q 026750800 GHz

o !

i uI‘L*‘|“(i_"‘-\rqn,n"m,p"rn.,-ﬂ-p.mwiﬁ.;q CF Step
£.50000868 MHz
Auto Man
Freq Offset

§.60000008 Hz

BHK #WBH 1 MHz

' ; 3 ,_ Signal Track
Occupied Bandwidth Occ BH % Pur 07 (o Off

36.3190 MHz x dB

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. A:\ EN275.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq ©5.19 GHz Trig Free 5 19000000 GHz
Dccupied Bandwidth I
Center 5.190000000 GHz Start Freq
515250088 GHz
f16.1 dBm #Atten 24 B
: Stop Freq
Sotpbnctphetiogbed, |t e gty 5227500688 GHz
| Wl f k|
I.rf \,\w‘ By '
L. mH-J"ﬂml.flf +!m..rlllf|},;{i.ul|“ ! Il.l'.‘(JJf l,.,l’ﬁ‘-ﬂ'rl'i[‘-'-d..h‘lr.\a el ? . 5 @ @ @ @ch@ @s hel_lg
Auto Man
Freq Offset

0.00000008 Hz

B kHz #UEBH 1 MHz ]
. . . Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

36.4353 MHz % dB

Transmit Freq Error -

® dB Bandwidth
File Operation Status. A:\SCREN263.GIF file saved

High Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq G5.23 GH=z Trig Free 5 530006600 Gl

Occupied Bandwidth B e
Center 5.230000000 GHz StartFreq
5.19250008 GHz
Stop Freq
?Mv.-,-,..lr..-n.h" _---;-pa\u.w1l IIn—"ll'M‘_-,._..-J\.MFH‘V\_"., '~'“"-°.| 526756000 GHz

/ W LW

Auto Man
Freq Offset

B.000080806 Hz
#EW 1 MHz

Occupied Bandwidth Occ BH % Pur On
36.5167 MHz % dB :

Transmit Freeq Error 45
% dB Banduidth i

File Operation Status. A:\SCREH281.GIF file saved

Signal Track
0ff




5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel, Chain A

Low Channel

W Agilent Freq/Channel
Ch Freq 5.6 Gz Trig Free| . SeMterfred

Occupied Bandwidth B e
Center 5.260000000 GHz StartFreq
5.23508008 GHz

1B
) : Stop Freq
?',,r‘n\l'-.ln.t-a\’.,rﬁ'ﬂ"'-'-F.-Illll-rln"~'-.ﬂ'r' -.qv-g\hw‘»vh,?l 5 . 2 8 5 @ @ @ @ @ G H z
—4 LT

..wli-\-'rlfwv\rﬂl-,ﬁ‘-.u,h.a,,-u.\ i “’*"""‘"‘“""-‘J'”'*4';"‘"""'1f*pin,r.-\ CF Step
| S W 500000060 MHz
Huto Man
Freq Offset
B.BERREARE Hz
- - - — Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.8938 MHz x dB

Transmit Freq Error 1.811 kHz
% dB Bandwidth

File Operation Status. A:\SCREN387.GIF file saved

Middle Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free S 30000660 Gl

Occupied Bandwidth B e
Center 5.300000000 GHz StartFreq
5.27500088 GHz
T N Stop Freq
pAS S B ¢ 532500608 GHz

y

lh,'\il '1-n-:!p.lltqi."ﬂ&..i._.lln. ""‘"*' ‘1 illl‘hr- c F s te p
k| C.00000006 MHz
Auto Man
Freq Offset

B.000080806 Hz
#BW 1 MHz

Occupied Bandwidth Occ BH % Pur On
18.8547 MHz % dB

Signal Track
0ff

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREW398.GIF file saved




High Channel
- Agilent Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free| c 35000000 Gz

Dccupied Bandwidth I e

Center 5.320000000 GHz Start Freg

5.29500888 GHz

Stop Freq
L. 34500006 GHz

"“"""‘"-""ﬂ"'l-"-‘“-"".,t"'f"’""“""""»F.-"'P'-l-’“-\‘b

ﬂl

] §
T T T
|..,r1+.-0}'.-‘n.-1."'-"r"'jr‘J'!"HI i Mg “ﬁ""‘l‘.'.l'.,l.wﬁf.,\.\,\ﬂ
¥ )

CF Step
C.00000088 MHz
Auto Man

Freq Offset
000000008 Hz

#UBH 1 MHz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

18.0915 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREM4089.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o oeanpoes Ghz

Occupied Bandwidth I

Center 5.260000000 GHz Start Freq

5.23500688 GHz

1 dBm #Htten

B PR PSP T Stop Freq
/ A A f“r- 5.23500008 GHz

LhH.»a"-ﬂ.l\"‘;ﬂ'"'-"*"'Jlrh"”l“"‘""ﬂ'w? ﬁ'iI"m‘“"1'""fl"""-W,il*""ﬁﬁ‘.rlﬁ'l.nr'ﬂ CF Step

: L 500080008 MHz

Auto Man

Freq Offset
B.OAREAAEE Hz

#UBH 1 MHz #Sneep 10 ms (6
- - Signal Track
d Bandwidth Occ BH % Pur ¢ On 0ff

20.3278 MHz % dB

Transmit Freq Error 5
% dB Bandwidth

File Operation Status. A:\NSCREN388.GIF file saved




Middle Channel
4 Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free S 30000660 Gl

Occupied Bandwidth B e
Center 5.300000000 GHz Start Freq
5.27500008 GHz
TP PV B Stop Freq
? I|I’h gl *‘“"‘"""-"llr“" emboi g .-Hwﬁ‘lh& 5 . 3 2 5 @ @ @ @ @ G H 7
O ik L AL LT CF Step
C.06000068 MHz
Auto Man
Freq Offset
000060068 Hz

#JEW 1 MHz

- - - — Signal Track
Occupied Bandwidth Occ BH % Pur & 0 Off

20.7909 MHz % dB

Transmit Freq Error 79 k
% dB Bandwidth

File Operation Status. A:\SCREW399.GIF file saved

High Channel

- Agilent Freq/Channel

Center Freq

Ch Freq G5.32 GHz Trig Fres C 32080000 GHz

Occupied Bandwidth I
Center 5.320000000 GHz Start Freq
5.29500008 GHz

14.1 dBm #Att 1 dB
: LY T W I Y NEERINTY. R Stop FrEq
ﬁ* g i i i ™ 5.34500008 GHz
m M R Fu'r i "

l__ll.‘hmml_ﬂ.\;,ly.;}..,Jn-,?-l.l#.rt. T L T """'-""‘-'f'l,-\-'llu. CF Step
i C.00008008 MHz
Autno Man
Freq Offset

0.00000060 Hz

#WBH 1 MHz

- - - - Signal Track
Occupied Bandwidth Occ BH % PWr On 0ff

18.3838 MHz % dB -

Transmit Freq Error

¥ dB Bandwuidth
File Operation Status. A:\SCREN410.GIF file saved




802.11n: 40MHz rate/channel, Chain A
Low Channel

# Agilent Freg/Channel

Center Freq
S.270EERR6 GHz

Ch Freq G5.27 GHz Trig Free

Occupied Bandwidth I

Center 5.270000000 GHz Start Freq
| 5.23250000 GHz

Mkrl

Stop Freq
4 5.30875600868 GHz

|
* '*r"“-‘H.'-ny"-.“.-rutlu,.._,.h‘]‘...“

AT RN,

CF Step
7.500666668 MHz
Auto Man

Freq Offset
B.0BR0AREA Hz

#WBH 3 MHz

Occupied Bandvidth Occ BH % Pur 00 7 (Nl
36.6384 MHz % dB -26.00 5

Transmit Freq Error G7.686 kHz
% dB Bandwidth 41 M

File Operation Status, A:\SCREN420.GIF file saved

Signal Track
0ff

High Channel
- Agilent Freq/Channel
Ch Freq 5.31 GHz Trig Free| o Somier fred
Occupied Bandwidth I
Center 5.310000000 GHz Start Freq
5.27250000 GHz
14.1 dBm #ALE
ak - Stop Freq
?,_.,*x__.J..-u_._._.....*_...,.-.....-,u...h,?rf._.J.*‘,,,_,,,._.J.,..._h,‘-.u-n\%,? 5 34750000 GH=
|“| [ l|||,
M "
YR, %= CF Ste
.,..:\‘n.»f".f.f-#-""m**'*-‘v#*" B L2 7.50000000 MHE
Auto Man
Freq Offset

§.60000008 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur Off

36.2183 x dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCREN432.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free | ¢ 52an0m00 Gz

Occupied Bandwidth I

Center 5.270000000 GHz Start Freq

5.22000000 GHz

14.1 dBm #Atten
Stop Freq
5.32000008 GHz

Pkt tren b | bR, e,

'S

i iy R
_-)'u e MmN Ll da ST .
IL,-'»\nr" ﬂr Wy ﬁh‘f’{.‘ riJl.,la-‘u', CF Step

10.0000088 MHz
Auto Man

Freq Offset
B.00000008 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

39.6358 MH x dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCREN421.GIF file saved

High Channel

5 Agilent Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free| o 31000000 Gz

Dccupied Bandwidth I e

Center 5.310000000 GHz Start Freg

5.27250888 GHz

Stop Freq
L. 34750006 GHz

CF Step
7.50000088 MHz
Auto Man

Freq Offset
000000008 Hz

#BH 1 MHz

. . . - Signal Track
Occupied Bandwidth Occ BH % Pwr off

36.1903 MHz % dB

Transmit Freq Error 1
% dB Bandwidth

File Operation Status. A:\SCREM431.GIF file saved




802.11a: 20MHz rate/channel, Chain A
Low Channel

- Agilent Freg/Channel

Ch Freq  5.26 Gz Trig Free| < Sorier e

Occupied Bandwidth I

Center 5.260000000 GHz Start Freq
523508000 GHz

14.1 dBm #HAtte
Stop Freq
5.28506008 GHz

M .
,r@.{'"l.'ﬁi,h*\l'-\\’r'l.-""ul ‘MFFW‘I\"N#F. "

o et CF Step
byl e 5.00000000 Miz
) Auto Man
Freq Offset
B.OAREAAEE Hz
#4BH 1 MHz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff
17.1354 MHz % dB
Transmit Free Error kHz
% dB Bandwuidth
File Operation Status, A:NSCREN463.GIF file saved
Middle Channel
% Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free C 30000009 GH>

Occupied Bandwidth I
Center 5.300000000 GHz Start Freq
5.28500000 GHz

8.1 dBm #Atte B
Stop Freq
.?,J.r.J'-'--.-1t_.-"‘-v1.J.l'H.'+'f'._.'.‘.-.'r.\-‘1-.||}.u'-!.4-'...n-»'.“aa;+fb..~\-.\.-;.-—.-'.-.l'\l.'a.‘.}-r.-.-.?w 5 . 31 5 @ @ @ @ @ G |_| 7
Ok o

. o iy CF Step
3.00088886 MHz
Auto Man
Freq Offset

0.00000008 Hz

nter 5 Hz
| 300 #UBH 1 MHz _
Occupied Bandwidth Occ BH Z Pur 9 onSIQHaI Trar:?_fli
16.9543 MHz % dB

Transmit Freq Error -
% dB Bandwidth L339 MH

File Operation Status, A:NSCREN473.GIF file saved




High Channel

5 Agilent Freq/Channel
|
Ch Freq 5.32 GHz Trig Fres| o GoMterfred
Occupied Bandwidth I e
Center 5.320000000 GHz Start Freq
0.30000800 GHz
. : . Stop Freq
- wnsnw*ﬁl 5.34800000 GHz
.,-.1.,'“1'I*-.hxr‘l",r",.-dﬁlli'\“‘ﬂ.ﬂuh J..-..' C F st e p
460066000 MHz
Auto Man
Freq Offset

B.BBBREEEEE Hz

W 300 #UBH 1 MHz :
; . - Signal Track
Occupied Bandwidth Occ BH % Pwr O 0ff

17.8721 MHz x dB

Transmit Freq Error  -11
% dB Bandwidth

File Operation Status. A:\SCREN483.GIF file saved

802.11a: 20MHz rate/channel, Chain B

Low Channel

4% Agilent Freq/Channel

Center Freq

Ch Freq G5.26 GH=z Trig Free 5 26000000 GHz

Occupied Bandwidth B e
Center 5.260000000 GHz StartFreq
5.23500088 GHz
Stop Freq
528500088 GHz

. LTIV

I ,JI.Hf-"‘_"")‘"“'""‘r"'h”"-' i) ey -.r;-.W"ﬁ-‘u?.-.m,‘,.,"uwi CF Step
Y | 500000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Hz

Occupied Bandwidth
18.2857 MHz

Transmit Freq Error
¥ dB Bandwidth

File Operation Status, A:\SCREN464.GIF file saved

#\BK 1 MHz

Signal Track
On Ot




Middle Channel

5 Agilent Freq/Channel
Ch Freq 5.3 GHz Trig Fres| o GoMterfred

Occupied Bandwidth I e
Center 5.300000000 GHz Start Freq
5.28000000 GHz

f18.1 dBm #Atte dB
Stop Freq
6”.‘\._,.,a-,..,»-.-..-;-.\h-_\_._.l'...n.P‘.,:.-,.-.r'.—l.-M._.N-.J'...h-'-J,..:.1l 532000000 GHz
- a'wll '\'H ; I

.*4,t',.u"Hr"’"-"'-'l%‘"*’.“‘jwh"'* N,,-L-'h)-fl.\ln",‘]r'ﬁ"‘- "‘I"d-'-"-\"‘l,*u,. CF step
400660000 MHz
Auto Man
Freq Offset

B.BBBREEEEE Hz
s B #BW 1 MHz

; i - Signal Track
ccupied Bandwidth Occ BH % Pur On 0ff

17.5683 MHz x dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN474.GIF file saved

High Channel

¥ Agilent Freq/Channel
Ch Freq 532 GHz Trig Free| ¢ Somierfred

Dccupied Bandwidth I
Center 5.320000000 GHz Start Freq
5.30080068 GHz
—T \ Stop Freq
.'.,M-w.'-am-n‘a A e ek Rl --r-lﬂ.,;llb 5 . 3 4 @ @ @ @ @ @ G H z

L i,
J4".|IM|'u"Iﬁt.l-||rJ\]-|'\..r.-,,{_r-n'|"|_rﬂ+# 1...J.,l1'l.A1,r.-1714..,y-l,wfm...._;.,.}.._w CF Step
4.00009068 MHz
Auto Man
Freq Offset
B.AA0EAREE Hz
#WBH 1 MHz

. . . Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.7162 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREN4B4.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

2 Agilent Freq/Channel
A
Ch Freq 531 GHz Trig Fres| o GoMter fred
Occupied Bandwidth I
Center 5.310000000 GHz Start Freq
5.27250060 GHz
B
Stop Freq
Q,-‘.,,.,.,_.,.,u‘.-.,‘.L.-M{-..-.._-._.....Ill et by 5.34750088 GHz
, L y
Al L aadend HA4 .'_? ; -I‘.-.ﬁ.- ¥ CF Step
. N T Lo o "H’I“h‘.l.dh"H‘._p.k-,i,\h,. 7 CERRI000 M
Auto Man
Freq Offset

8.60000068 Hz

B kHz #UBH 1 MHz
- - Signal Track
Bandwidth Occ BH % Pur On 0ff

36.4510 MHz % dB

Transmit Freq Error
% dB Bandwidth : 1M

File Operation Status. A:\SCREN®S53.GIF file saved

High Channel

#5 Agilent Freq/Channel

Ch Freq 5.3 G Trig Free| o Somiert e

Dccupied Bandwidth I

Center 5.310000000 GHz Start Freq
527250000 GHz

Stop Freq

,II,_.-.-.|.._._J.....-.-.-r-.l,a.;...x.,,_.,..-';,? 5 . 3 4 ? 5 @ @ @ @ G H =z
n I“"l

A i CF Step

7.50000006 MHz

Auto Man

Freq Offset
B.AA0EAREE Hz

W 39@
. . . — Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.6420 MHz % dB

Transmit Freq Error 1.355 kHz
% dB Bandwidth v

File Operation Status. A: REN452.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

¥ Agilent Freq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free C 31000000 GHz
Decupied Bandwidth ]
Center 5.310000000 GHz Start Freq
5.27250080 GHz
5]

Stop Freq
ottt | bty dimri 5.34750000 GHz
¥ Y Lt

3 W Yot CF Ste
t NN ST L""ﬁ'r‘ffi"'“ﬁ"f"-.m"a*.n'r-‘n.m..~. 7.50000000 MHE
) Autn Man
Freq Offset

B.66000060 Hz

BH 390 kHz UBH 1 MHz
i i . Signal Track
Occupied Bandwidth Occ BH % Pwr on ot

36.5170 MHz x dB

Transmit Freq Error 5k
% dB Bandwidth : g MH

File Operation Status. A:\SCRENO54.GIF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531000000 GHz
Dccupied Bandwidth I

Center 5.310000000 GHz Start Freq
5272500600 GHz
Stop Freq
?"Ir"'“'"‘"""""'r"‘"I""""“u"""'""'.ll IIII.-'-a"n-'J..f‘r-'-'\-'p,r-,...-.-.upd.,,d? 5 . 3 4 ? 5 @ E‘j E‘j E‘j G H Z

| L b

'\1 i lh

WA J'.iI,q..;p;,,r.,.lu'l..,.-,»‘aﬁzﬂ.-..-'ﬁ.' "'"'ﬂﬁ'}&"'1'.“'u'I,l"l'w'-w'-"i.-n.-‘-b.. CF Step
| 7.50000000 MHz
Auto Man
Freq Offset

0.00000008 Hz

W 390
. . . — Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.4673 MHz % dB

Transmit Freq Error
% dB Bandwidth 42.135 MH

File Operation Status. A:\SCREN454.GIF file saved




§15.407 (a) (1) & (3) (2) - MAXIMUM POWER

Applicable Standard

§15.407 (a)(1) For the band 5.15 — 5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10 log B, where B is the 26 dB
emission bandwidth in MHz. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

§15.407 (a)(2) For the band 5.25 — 5.35 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB
emission bandwidth in MHz. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

Measurement Procedure

Place the EUT on a bench and set it in transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to a
spectrum analyzer.

3. Add a correction factor to the display.

Each chain is measured separately and the total power is calculated using the following formula:

Total Power = 10 log (10" (Chain A Power/ 10) + 10 ~ (Chain B Power / 10))

Effective Antenna Gain = Antenna Gain + 10 log (Number Tx Chains)

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum analyzer E4446A US44300386 2006-03-06
Agilent Power Meter E4419B MY4121511 2006-09-13
Agilent Sensor E9301A MY41497252 2006-10-12

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

Spectrum
Analyzer

EUT
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Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Test Result

5150-5250 MHz Band (W52)

802.11n: 20MHz rate/channel

Power Power Power ..
Fr(el\(leﬁzr;cy Chain A Chain B Total s 4(' dlé)rl%gB (Iagwn;t) Result
(dBm) (dBm) (dBm)
5180 13.77 13.96 16.88 17.05 16.99 Pass
5220 13.57 13.80 16.70 17.04 16.99 Pass
5240 13.46 13.63 16.56 17.03 16.99 Pass
802.11n: 40MHz rate/channel
Power Power Power ..
Fr(el\(leﬁzr;cy Chain A Chain B Total s 4(' dlé)rl%gB (Iagwn;t) Result
(dBm) (dBm) (dBm)
5190 13.73 13.67 16.71 20.01 16.99 Pass
5230 1391 13.94 16.94 19.99 16.99 Pass
802.11a: 20MHz rate/channel
Power Power Power ..
Fr(ei\c/qltﬁzr;cy Chain A Chain B Total 4 4(' dlé){l}(q))gB (Iagnn;t) Result
(dBm) (dBm) (dBm)
5180 13.90 13.89 1691 21.00 16.99 Pass
5220 13.95 13.91 16.94 21.00 16.99 Pass
5240 13.90 13.86 16.89 21.00 16.99 Pass
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802.11a: 40MHz rate/channel

Power Power Power ..
Fr(el\(leﬁzr;cy Chain A Chain B Total 4 4(' dlé)rl%gB (Iagwn;t) Result
(dBm) (dBm) (dBm)
5190 13.36 13.31 16.35 20.17 16.99 Pass
5230 13.81 13.84 16.84 20.12 16.99 Pass
5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel
Power Power Power ..
Fr(el\(jlllj_c'ezr;cy Chain A Chain B Total & E:jllg?:]c;gB (Iag]n;t) Result
(dBm) (dBm) (dBm)
5260 18.46 18.44 21.46 26.55 23.98 Pass
5300 18.42 18.41 21.43 26.81 23.98 Pass
5320 17.41 17.39 20.41 26.05 23.98 Pass
802.11n: 40MHz rate/channel
Power Power Power ..
Fr(el\(jlllj_c'ezr;cy Chain A Chain B Total & E:jllg?:]c;gB (Iag]n;t) Result
(dBm) (dBm) (dBm)
5270 18.37 18.31 21.35 29.69 23.98 Pass
5310 14.47 14.36 17.43 27.08 23.98 Pass
802.11a: 20MHz rate/channel
Power Power Power ..
Fr(el\(lelj_('le;cy Chain A Chain B Total L (lelg?:](;gB (Iagn;t) Result
(dBm) (dBm) (dBm)
5260 18.51 18.46 21.50 26.13 23.98 Pass
5300 17.48 17.45 20.48 25.54 23.98 Pass
5320 17.42 17.48 20.46 25.85 23.98 Pass
802.11a: 40MHz rate/channel
Power Power Power ..
Fr(el\(leﬁzr;cy Chain A Chain B Total L (tjé%(;gB (Iagwn;t) Result
(dBm) (dBm) (dBm)
5270 17.39 17.44 20.43 29.83 23.98 Pass
5310 14.52 14.44 17.49 27.32 23.98 Pass
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5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel, Chain A

Low Channel

i Agilent Fregq/Channel
Ch Freq 5.8 GHz Trig Fres| . CoMter fred

Channel Poner I
Center 5.180000000 GHz Start Freq
515560006 GHz
: : Stop Freq
A N P, 5.26500006 GHz

¥ "

o ! CF Step
0 i e A 500000000 MHz
Auto Man
Freq Offset

0.0ee0000e Hz

Signal Track
Channel Power Power Spectral Density | 0ff

13.77 dBm /20.0008 MHz -59.24 dBm/Hz

File Operation Status. A:\SCREMN156.GIF file saved
Middle Channel

2 Agilent Freq/Channel
Ch Freq 5.2 GHz Trig Free| . GEMter fred

Channel Porer I
Center 5.220000000 GHz StartFreq
5.19500000 GHz
Stop Freq
5.24500000 GHz
i I CF Step
I*_.,.,._,,...uL.-"-"*P-"""“'"""""‘""'l"'w' *-"""'*“‘*""*'-f-a-'rrnfwm.;.,h., 5.00000000 MHz
Auto Man
Freq Dffset

0.66000066 Hz

“II.IIE:H E: MH:

Signal Track
Channel Power Power Spectral Density ||l Dff

13.57 dBm /20.8000 MHz -59.44 dBm/Hz

File Operation Status, A:\SCREN180.GIF file saved




High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 51000000 GHz

Channe| Parer 1 ]

Center 5.240000000 GHz Start Freq
5.21580809 GHz

Stop Freq
5.26580088 GHz

CF Step
D.00000088 MHz
Auto tan

Freq Offset
B.6ERREREE Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

13.46 dBm /20.0008 MHz -59.55 dBm/Hz

File Operation Status. A:\SCREN192.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel
Ch Freq 5.18 GHz Trig Fres| o CoMter Fred

Channel Power I
Center 5.180000000 GHz StartFreq
5.155660080 GHz
3 Stop Freq
P e 5.20580080 GHz

¥ W,

- " CF Step
.‘_._;.\rrwii*‘lv"'{"”w«“'rﬂl"'r"h'v b ﬁ-'p.n-.‘~1||'-.-1"r'-.lf\-,_,..w'lfmi,-r,.'.w g L.00060000 MHz
M| Auto Man

Freq Offset
B.o0000000 Hz

Signal Track
Channel Power Power Spectral Density | Off

13.77 dBm /20.0000 MHz -59.24 dBm/Hz

File Operation Status, A:\SCREN156.GIF file saved




Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.22 GHz Trig Fres C 22000600 GHz

Chaninel Power I
Center 5.220000000 GHz Start Freq
L.19566660 GHz
3 Stop Freq
At W i e 5.24568000 GHz
_.-,,'4\~"-"J|' AL ,,.,1,.*,...“;«‘-14?4.-';.\-\" ~.u.J.L';r1"'-1.J.-.-uf-.'......r.l,uwu,i,;'ﬂu-‘*‘m__ 5_@@@@5 @F@@S tl“‘i?-lFZ)
Auto Man
Freq Offset
000060008 Hz

#UBH 2 MHz

- Signal Track
Channel Power Power Spectral Density |3 Off

13.80 dBm /20.0008 MHz -59.21 dBm/Hz

Copyright 2000-2004 Agilent Technologies

High Channel

# Agilent Fregq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free | c 51000000 Gz

Channe Pawer 1 |

Center 5.240000000 GHz Start Freq

5.21560006 GHz

Stop Freq
5.26500000 GHz

CF Step
S.A0aaaa66 MHz
Auto Man

Freq Offset
D.egaEEaaE Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

13.63 dBm /20.8000 MHz -59.38 dBm/Hz

File Operation Status, A:\SCREN190.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

% Agilent Freq/Channel

Center Freq

Ch Freq G5.19 GHz Trig Free C 19980066 Ghz
Channel Poner I
Center 5.190000000 GHz Start Freq
5.16086008 GHz
Stop Freq
5.22000008 GHz
CF Step
B.ARREARGEEA MHz
Autno Man
Freq Offset
B.ORREAREE Hz
Signal Track
Channel Power Power Spectral Density | 0ff

13.73 dBm /40.8000 MHz -62.29 dBm/Hz

File Operation Status, A:\SCREN203.GIF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free C 53000009 GHz
Channel Poner I
Center 5.230000000 GHz Start Freq
5.20000008 GHz
Stop Freq
D.26000008 GHz
CF Step
6.00000806 MHz
Auto Man
Freq Offset

3.00000008 Hz
#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

13.91 dBm /40.8000 MHz -62.11 dBm/Hz

File Operation Status. A:\SCREN219.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

i Agilent Freg/Channel

A
Ch Freq G5.19 GHz Trig Free

Channel Fower I
Center 5.190000080 GHz Start Freq

5.16008888 GHz

Center Freq
5190800888 GHz

Stop Freq
522080088 GHz

CF Step
6.00000088 MHz
Auto Man

Freq Offset
B.BEREEREE Hz

#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

13.67 dBm /40.8000 MHz -62.35 dBm/Hz

Restoration of NVRAM data

High Channel

# Agilent Freqg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free| o ozppppen Glz

Channel Pawer 1 ]

Center 5.230000000 GHz Start Freq

D.20000006 GHz

Stop Freq
526000000 GHz

CF Step
6.000RRR0R MHz
Auto Man

Freq Offset
D.A0a06808 Hz

Signal Track
Channel Power Power Spectral Density | 0ff

13.94 dBm /40.8000 MHz -62.08 dBm/Hz

File Operation Status. A:\SCREN218.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

# Agilent Fregq/Channel

A
Ch Freq 5.8 GHz Trig Fres| . CoMter fred

Channel Poner I
Center 5.180000000 GHz Start Freq
5.16500000 GHz
#Atten 24 dB

: f Stop Freq
5.19500000 GHz
| CF Step
300000000 MHz
Auto Man
Freq Offset
000000000 Hz
Signal Track
Channel Power Power Spectral Density | 0ff

13.90 dBm /20.0008 MHz -59.11 dBm/Hz

File Operation Status. R:\SCREN226.GIF file saved

Middle Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq G5.22 GHz Trig Free 5 22000009 GHz
Channel Porer 1]
Center 5.220000000 GHz Start Freq
5.20560080 GHz
Stop Freq
5.23560088 GHz
CF Step
300080080 MHz
Auto Man
Freq Offset

0.00000008 Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

13.95 dBm /20.0000 MHz -53.86 dBm/Hz

File Operation Status, A:\SCREN237.GIF file saved




High Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free | 5 1ap0p00 Gz

Channe Paver 1 |

Center 5.240000000 GHz Start Freq
5.22500000 GHz

Stop Freq
5.255000608 GHz

CF Step
300080666 MHz
Autno Man

.
b,
R M g

Freq Offset
B.ORREAREE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

13.99 dBm /20.8000 MHz -59.11 dBm/Hz

Copyright 2000-2604 Agilent Technologies

802.11a: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free| c 2000000 GHz

Channel Power I

Center 5.180000000 GHz Start Freq
516500000 GHz

6.1 dBm #Atten
3 Stop Freq
519500000 GHz

CF Step
3.00000888 MHz
Buto Man

Freq Offset
B.BOAGEEAE Hz

Signal Track
Channel Power Power Spectral Density |Jug 0ff

13.89 dBm /20.0000 MHz -53.12 dBm/Hz

File Operation Status. A:\SCREN227.GIF file saved




Middle Channel

- Agilent Freq/Channel

Ch Freq  5.22 Gz Trig Free| oSSt o

Channel Power I

Center 5.220000000 GHz Start Freq
5.20500000 GHz

At i s t 0 p F r e q
5.23500000 GHz

CerT ¥4 FIPTYy
S CF Step
300000000 MHz
Auta Man

Freq Offset
B.BOAGEEAE Hz

Signal Track
Channel Power Power Spectral Density |Ju3 0ff

13.91 dBm /20.8000 MHz -59.18 dBm/Hz

File Operation Status. A:\SCREN238.6IF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 5 24000000 GHz
Channel Poner 1]
Center 5.240000000 GHz StartFreq
5.22500000 GHz
3 Stop Freq
R R RS 5.25500008 GHz
CF Step
3.60800008 MHz
Auto Man
Freq Offset

860008888 Hz
#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density |Jld 0ff

13.86 dBm /20.8000 MHz -59.15 dBm/Hz

File Operation Status. A:\SCREN249.6IF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.19 GHz Trig Free| o 19ap0000 GHz

Channel Power I

Center 5.190000000 GHz Start Freq
515250000 GHz

Stop Freq
5.22750088 GHz

CF Step
750000088 MHz
Auto Man

Freq Offset
000060008 Hz

Signal Track
Channel Power Power Spectral Density |3 Off

13.36 dBm /40.0008 MHz -62.66 dBm/Hz

File Operation Status. A:\SCREN261.GIF file saved

High Channel

H- Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free| o 53050000 GHz

Channe Parer 1 ]

Center 5.230000080 GHz Start Freq
513000000 GHz

Stop Freq
523000000 GHz

n-r._ani,n!.4.-‘;,,—.\,,|'|'I,_a,"ul,, c F s te p
"r‘p'\“,mlu.__n,* 160.0008088 MHz
Auto Man

Freq Offset
A.B06E0EEEE Hz

Signal Track
Channel Power Power Spectral Density (i3 0ff

13.81 dBm /40.0000 MHz -62.21 dBm/Hz

File Operation Status. A:\SCREN274.6IF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel
Ch Freq 5.19 GHz Trig Free | comer Fred

Channel Power 1]
Center 5.190000000 GHz Start Freq
515250888 GHz

f16.1 dBm #Atten 24 4B

i . Stop Freq
JITTT T, 5.22750008 GHz
e T S R CF Step
7.50000088 MHz
Auto Man
Freq Offset

B.00aaaaAA Hz

Signal Track
Channel Power Power Spectral Density ||[jol 0ff

13.31 dBm /40.8000 MHz -62.71 dBm/Hz

File Operation Status, A:\NSCREN260.GIF file saved

High Channel

¢ Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free | c 53000000 GHz

Channel Power I
Center 5.230000000 GHz Start Freq

5.15800000 GHz

Stop Freq
5.28080080 GHz
AR L g A ii''-J''''''"‘‘‘'‘'''-'"'‘‘1"‘I’*"'.-ul\'ﬂ.'.-, CF StED
;,.'-'uc.\-**"“'"“ "hh'.-.'.‘w__ "
gl 10.0000800 MHz
Auto Man

Freq Offset
B.BOAGEEAE Hz

#4BH 3 MHz

Signal Track
Channel Power Power Spectral Density |Ju3 0ff

13.84 dBm /40.8000 MHz -62.18 dBm/Hz

File Operation Status. A:\SCREN273.GIF file saved




5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel, Chain A
Low Channel
5 Agilent Freq/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o oconon00 GHz

Channel Power I

Center 5.260000000 GHz Start Freq
5.24125000 GHz

— : Stop Freq
I N AN A D 1N 5.27875000 GHz
T P CF Step
3.75000080 MHz
Buto Man

Freq Offset
B.BOAGEEAE Hz

#YBN 3 MHz

Signal Track
Channel Power Power Spectral Density |Jug 0ff

18.46 dBm /20.0000 MHz -54.55 dBm/Hz

File Operation Status. A:\SCREN386.6IF file saved
Middle Channel

H- Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free| o 30000000 GHz

Channe Parer 1 ]

Center 5.300000080 GHz Start Freq
.28500000 GHz

Stop Freq
531500000 GHz

CF Step
3.00008888 MHz
Auto Man

Freq Offset
A.B06E0EEEE Hz

Signal Track
Channel Power Power Spectral Density |Jld 0ff

18.42 dBm /20.0000 MHz -54.59 dBm/Hz

File Operation Status. A:\SCREN397.6IF file saved




High Channel

# Agilent Freqg/Channel

Ch Freq  5.32 Gz Trig Free | < S omaanat o

Channel Pawer 1 ]

Center 5.320000000 GHz Start Freq
530500000 GHz

Stop Freq
5.33500000 GHz

CF Step
3.00000008 MHz
Auto Man

Ja%TL MY

Freq Offset
D.A0a06808 Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

17.41 dBm /20.8000 MHz -55.60 dBm/Hz

File Operation Status. A:\SCREN408.6IF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel
Ch Freq 5.26 GHz Trig Free| cSenter Fred
Channel Poter I
Center 5.260000000 GHz StartFreq
5.24125080 GHz
4.1 dBm
L Stop Freq
5.27875000 GHz
‘-\'.J",“‘v'J‘.-‘r'n""“‘"”l'-""'."'""r". -f“"""‘\\"""'"'"'-""-""l"l"\\p.\'-l'-.
CF Step
3.75000080 MHz
Buto Man
Freq Offset

0.66900008 Hz

Signal Track
Channel Power Power Spectral Density |Jug 0ff

18.44 dBm /20.0000 MHz -54.57 dBm/Hz

File Operation Status. A:\SCREN385.6IF file saved




Middle Channel
4 Agilent Freg/Channel

Center Freq
530000080 GHz

Ch Freq 5.3 GHz Trig Free

Channe! Power 1 ]

Center 5.300000000 GHz

Start Freq
526500000 GHz

Stop Freq
5.31500008 GHz

CF Step
300680066 MHz
Huto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

18.41 dBm /20.8000 MHz -54.60 dBm/Hz
High Channel

# Agilent Freqg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 30000009 GHz
Channel Poner I
Center 5.320000000 GHz Start Freq
5.30500000 GHz
Stop Freq
5.33500008 GHz
CF Step
3.60000806 MHz
Auto Man
Freq Offset
000000068 Hz
Signal Track
Channel Power Power Spectral Density | 0ff

17.39 dBm /20.8000 MHz -55.62 dBm/Hz

File Operation Status. A:\SCREN407.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

% Agilent Freg/Channel
Ch Freq 5.7 GHz Trig Free | cSomel Fred

Channel Poner N
Center 5.270000000 GHz Start Freq
0.23250888 GHz
Stop Freq
5.308750008 GHz

e

CF Step
F.LARBAREA MHz
Huto Man
Freq Offset

B.AAAAAAAE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

18.37 dBm /40.8000 MHz -57.65 dBm/Hz

File Operation Status. A:\SCREN419.GIF file saved

High Channel

2 Agilent Freq/Channel

|
Ch Freq 531 GHz Trig Free| . SEMter fred

Channel Power I

Center 5.310000000 GHz Start Freq
5.27250008 GHz
Stop Freq
5.34750006 GHz
f"1-'L-L.-n-i‘.,f‘hﬂd,-‘.,‘-, T CF Step
7.50000000 MHz
Auto Man
Freq Dffset

0.66000066 Hz

# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ||jul 0ff

14.47 dBm /40.0008 MHz -61.55 dBm/Hz

File Operation Status, A:\SCREN429.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.27 GHz Trig Fres C S 7ORRA00 GHz

Channel Porer 1]
Center 5.270000000 GHz Start Freq
0.23250008 GHz

f14.1 dBm
4 Stop Freq
5.30750080 GHz
‘_.._,,k_‘_.-|'r.,...,-.-.~‘J-"-'r--n-“"‘-'-”"r "
CF Step
750080080 MHz
Auto Man
Freq Offset
000060008 Hz
#\JBH 3 MHz

Signal Track
Channel Power Power Spectral Density |Jud Off

18.31 dBm /40.0000 MHz -57.71 dBm/Hz

File Operation Status. A:\SCREN4138.GIF file saved

High Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.3l GHz Trig Free 531000000 GHz

Channel Power I
Center 5.310000000 GHz StartFreq
5.27250000 GHz
Stop Freq
5.34750000 GHz
CF Step
7.50800006 MHz
Buto Man
Freq Offset
B.A6000060 Hz

#\BH 3 MHz

Signal Track
Channel Power Power Spectral Density |Jug 0ff

14.36 dBm /40.0000 MHz -61.66 dBm/Hz

File Operation Status. A:\SCREN430.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel
- Agilent Freq/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| c 5canpoen ohz

Channel Ponsr I

Center 5.260000000 GHz Start Freq
5.24500000 GHz

Stop Freq
5.27500008 GHz

L T

CF Step
3.00000008 MHz
Auto Man

Freq Offset
B.O0RBAREA Hz

#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density (ol 0ff

18.51 dBm /20.0000 MHz -54.50 dBm/Hz

File Operation Status, A:\NSCREN462.GIF file saved

Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free S 30000000 GH=

Charrel Parer I
Center 5.300000000 GHz Start Freq
5.28560080 GHz
i ."—'JI-M"I\"“;Vﬂ'—h\,'""-|-J'4.l'l'"'-"r\.u.k."""""u"‘\'l- iy 3 Stop Freq
o M, 5.31580080 GHz

T "’rr"‘rh.-.-.m».-\a'm

CF Step
300080000 MHz
Auto Man
Freq Offset

G.6BBRREEE Hz
#Il_llE:H :: MH:

Signal Track
Channel Power Power Spectral Density |J3 0ff

17.48 dBm /20.0000 MHz -55.53 dBm/Hz

File Operation Status, A:\SCREN472.GIF file saved




High Channel

- Agilent Freq/Channel

Ch Freq 5.32 GHz Trig Free nggr‘@t%%g S

Channel Pawer 1

Center 5.320000000 GHz Start Freq
536580000 GHz

T e r——— Stop Freq
1N 5.33500600 GHz
d "'T‘-"-*-"'-'\'A'-_.‘.-u-);;-,.

CF Step
300000000 MHz
Auto Man

Freq Offset
B.AAREAREE Hz

Signal Track
Channel Power Power Spectral Density |[folf 0ff

17.48 dBm /20.0000 MHz -55.53 dBm/Hz

File Operation Status., A:\SCREH481.GIF file saved

802.11a: 20MHz rate/channel, Chain B

Low Channel

4 Agilent Freq/Channel

Ch Freq 5.6 GHz Trig Free| o senter Fred
Channel Pawer I
Center 5.260000000 GHz StartFreq
5.24580088 GHz
Stop Freq
527500000 GHz
CF Step
308080088 MHz
Huto Man
Freq Offset

0.66000060 Hz
#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density || 0ff

18.46 dBm /20.0000 MHz -54.55 dBm/Hz

File Operation Status. A:\SCREN461.GIF file saved




Middle Channel

- Agilent Freq/Channel
Ch Freq 5.3 GHz Trig Free| ¢ Gomier Fred
Channel Pomer I
Center 5.300000000 GHz Start Freq
5.28500600 GHz
1 dEm
—Tr T Stop Freq
531568000 EHz
-h-.-"l\-.l"'-"‘“"‘f'rﬂ"'.n—. ) Iﬂ““"”’“"“ﬁ‘-‘-"u‘-\y—
CF Step
3.00000800 MHz
Auto Man

Freq Offset
B.AAREAREE Hz

#UBH 3 MHz

Signal Track
Channel Power Power Spectral Density |[folf 0ff

17.45 dBm /20.0000 MHz -55.56 dBm/Hz

File Operation Status., A:\SCREH471.GIF file saved

High Channel

= Agilent Freq/Channel

Ch Freq  5.32 Ghz Trig Free| ¢ Somer s o0

Channel Pawer 1

Center 5.320000000 GHz Start Freq
530500000 GHz

e P e T v R Stop Freq
L 5.33500800 GHz
i L T

CF Step
300000000 MHz
Huto Man

Freq Offset
A.EAE60006 Hz

“II.IIE:H :l MHE

Signal Track
Channel Power Power Spectral Density (ol 0ff

17.48 dBm /20.0000 MHz -55.53 dBm/Hz

File Operation Status. A:\SCREN481.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free

D.27000806 GHz

Channel Poner I
Center 5.270000000 GHz Start Freq
D.24000806 GHz
Stop Freq
530000008 GHz
CF Step
6.ARRBARGEEA MHz
Huto Man
Freq Offset

B.AAAAAAAE Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

17.39 dBm /40.8000 MHz -58.64 dBm/Hz

File Operation Status. A:\SCREN441.GIF file saved

High Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free| o 31500000 Gz

Channel Poter 1]
Center 5.310000000 GHz DL Al
G.23060800 GHz

f 12.1 dBm
fm Stop Freq
5.34080088 GHz
“'r-,'-‘1-n-.,d.i.-,-'.{*rn-|r._.,.

CF Step
600080068 MHz
Ruta Man
Freq Offset

B.BBBEREAE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

14.52 dBm /40.8000 MHz -61.50 dBm/Hz

File Operation Status. A:\SCREN451.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

High Channel

#: Agilent Freq/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free C 270RR000 GHz
Charnnel Poner 1]
Center 5.270000000 GHz Start Freq
0.24B00008 GHz
3 Stop Freq
T | T e, 5.30080088 GHz
CF Step
600060068 MHz
Auto tan
Freq Offset

B.BBBEREAE Hz
#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

17.44 dBm /40.8000 MHz -58.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies

“ Agilent Freg/Channel

Center Freq

Ch Freq G.31 GHz Trig Free 5 31600609 GU=

Channel Porer I
Center 5.310000000 GHz Start Freq
5.28006660 GHz
Stop Freq
5.34006668 GHz

..‘uI.ﬂ_,~_.,ﬁl..|.-f.-\"l‘*" e

CF Step
£.00000060 MHz
Auto Man
Freq Offset

8.60006060 Hz

#UBH 3 MHz
Signal Track
Channel Power Power Spectral Density |Jl 0ff

14.44 dBm /40.8000 MHz -61.58 dBm/Hz

File Operation Status. A:\SCREN450.GIF file saved




Average Output Power

No limit, for reporting purpose only.

Measurement Procedure

The transmitter output is connected to a power meter, each chain is measured separately and the total

power is calculated using the following formula:

Total Average Power = 10 log (10" (Chain A Power / 10) + 10 ~ (Chain B Power / 10))

Test Results
5150-5250 MHz Band (W52)

802.11n: 20MHz rate/channel

Erequenc Average Power Average Power Average Power
(I\(}IHZ) y Chain A Chain B Total
(dBm) (dBm) (dBm)
5180 13.48 13.53 16.52
5220 13.51 13.52 16.53
5240 13.34 13.40 16.38

802.11n: 40MHz rate/channel

Average Power Average Power Average Power
Fr(?gltlfgcy Chain A Chain B Total
(dBm) (dBm) (dBm)
5190 13.61 13.50 16.57
5230 13.71 13.56 16.65

802.11a: 20MHz rate/channel

Fr(?gltlfgcy Ave (l;?%?anwer Ave Cr:T]%?nPgwer Ave r?r%et ;ower
(dBm) (dBm) (dBm)
5180 13.72 13.68 16.71
5220 13.66 13.74 16.71
5240 13.64 13.71 16.69
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802.11a: 40MHz rate/channel

Erequenc Average Power Average Power Average Power
(|3|HZ) y Chain A Chain B Total
(dBm) (dBm) (dBm)
5190 13.21 13.19 16.21
5230 13.45 13.51 16.49

5250-5350 MHz Band (W53)

802.11n: 20MHz rate/channel

Erequenc Average Power Average Power Average Power
(I\slle) y Chain A Chain B Total
(dBm) (dBm) (dBm)
5260 18.05 18.12 21.10
5300 18.11 18.16 21.15
5320 17.21 17.25 20.24

802.11n: 40MHz rate/channel

Erequenc Average Power Average Power Average Power
(I\?IHZ) y Chain A Chain B Total
(dBm) (dBm) (dBm)
5270 18.12 18.16 21.15
5310 14.22 14.18 17.21

802.11a: 20MHz rate/channel

Erequenc Average Power Average Power Average Power
(I\?IHZ) y Chain A Chain B Total
dBm dBm dBm
(
5260 18.21 18.32 21.28
5300 17.25 17.28 20.28
5320 17.15 17.17 20.17

802.11a: 40MHz rate/channel

Erequenc Average Power Average Power Average Power
(,3”_'2) y Chain A Chain B Total
(dBm) (dBm) (dBm)
5270 17.07 17.12 20.11
5310 14.31 14.28 17.31
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§15.407 (a)(1) & (a)(2) - PEAK POWER SPECTRAL DENSITY

Applicable Standard

§15.407 (a)(1) For the band 5.15 — 5.25 GHz, the peak power spectral density shall not exceed 4 dBm in
any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power and the peak power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

§15.407 (a)(2) For the band 5.25 — 5.35 GHz, the peak power spectral density shall not exceed 11 dBm in
any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power and the peak power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

Measurement Procedure

1. Using sample detector and power averaging mode, set RBW=1 MHz and VBW > 1 MHz.

2. PSD is the highest level found across the emission in any 1-MHz band after 100 sweeps of averaging.

3. When the emission bandwidth is less than 1 MHz, a measurement bandwidth equal to the emission
bandwidth is used in accordance with section 15.407(a)(5).

Each chain is measured separately and the total PPSD is calculated using the following formula:
Total PPSD =10 log (10" (Chain A PPSD / 10) + 10*( Chain B PPSD / 10))

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date

Agilent Spectrum analyzer E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT Spectrum
Analyzer
Environmental Conditions
Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22
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5150-5250 MHz Band (W52)

802.11n: 20MHz rate/channel

Erequenc PPSD PPSD PPSD Limit
(l\(leZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5180 0.839 1.087 3.975 4 Pass
5220 0.938 0.641 3.802 4 Pass
5240 1.001 0.841 3.932 4 Pass
802.11n: 40MHz rate/channel
Erequenc PPSD PPSD PPSD Limit
(I\(}IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5190 -0.52 0.35 2.947 4 Pass
5230 0.235 0.461 3.360 4 Pass
802.11a: 20MHz rate/channel
Erequenc PPSD PPSD PPSD Limit
(I\(}IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5180 0.979 0.775 3.888 4 Pass
5220 0.771 1.176 3.989 4 Pass
5240 0.868 0.898 3.893 4 Pass
802.11a: 40MHz rate/channel
o ey PPSD PPSD PPSD Limit
(|\(}|HZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5190 -0.377 -0.453 2.595 4 Pass
5230 -0.539 -0.243 2.622 4 Pass
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5250-5350 MHz Band (W53)

802.11n: 20MHz rate/channel

Erequenc PPSD PPSD PPSD Limit
(l\(leZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5260 6.957 6.874 9.926 11 Pass
5300 7.099 6.752 9.939 11 Pass
5320 6.192 5.860 9.039 11 Pass
802.11n: 40MHz rate/channel
Erequenc PPSD PPSD PPSD Limit
(I\(}IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5270 4.058 4.011 7.045 11 Pass
5310 0.438 0.180 3.321 11 Pass
802.11a: 20MHz rate/channel
Erequenc PPSD PPSD PPSD Limit
(I\(}IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5260 7.081 6.333 9.733 11 Pass
5300 4.263 3.622 6.965 11 Pass
5320 6.786 5.938 9.393 11 Pass
802.11a: 40MHz rate/channel
o ey PPSD PPSD PPSD Limit
(|\(}|HZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
5270 3.801 3.863 6.842 11 Pass
5310 1.120 0.501 3.832 11 Pass
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5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel, Chain A

Low Channel

% Agilent Peak Search

Ch Freq 5.18 GHz Trig Free Next Peak
Channel Pawer I
Marker 5.184500000 GHz Next Pk Right
Mkrl  5.184 58 GHz
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1of2

#BH 1.5 MHz
File Operation Status. A:\SCREN177.GIF file saved

Middle Channel

% Agilent Peak Search

Ch Freq 5.22 GHz Trig Free Next Peak
Channel Power
Marker 52188@@@@@ GHZ Next Pk Right
Mkrl 5 -
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

#YBW 1.5 MHz #!

e Operation Status. A:\SCREN184.GIF file saved




High Channel

#. Agilent Peak Search

Ch Freq G5.24 GHz Trig Free Next Peak

Channel Paver 1 |

Marker 5.244200000 GHz Next Pk Right

f12.1 dEm ] 3 1.0 4B
e " " Next Pk Left

Min Search
| Pk-Pk Search

Mkr 3 CF

More
1of 2

File Operation Status, A:\SCREN200.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

2 Agilent Peak Search
Ch Freq 5.18 GHz Trig Free Next Peak

Channel Power
Marker 5.184600000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

.,
L AT

Mkr 3 CF

More

#UBH 1.5 MHz Lor e

File Operation Status, A:\SCREN178.GIF file saved




Middle Channel

- Agilent Peak Search
Ch Freq 5.22 GHz Trig Free Next Peak
Channel Poner 1]
Marker 5.226950000 GHz Next Pk Right
Mkr Hz
Next Pk Left
Min Search

| Pk-Pk Search

Mkr 5 CF
More
1 of 2
High Channel
4 Agilent Peak Search
|
Ch Freq 5.24 GHz Trig Free Next Peak
Channel Power I
Marker 5.236500000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

#WEH 1.5 MHz

File Operation Status, A:\SCREN201.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

- Agilent Peak Search
|
Ch Freq 5.19 GHz Trig Free Next Peak
Channel Porer I
Next Pk Right
Next Pk Left
Min Search

| Pk-Pk Search

Mkr 5 CF

More
1of 2

SEH1MHz WEH 1.5 Mz 1 pt
File Operation Status, A:\SCREN2B8.GIF file saved

High Channel

5 Agilent Peak Search

|
Ch Freq 5.23 GHz Trig Free Next Peak

Channel Paer 1 |

Marker 5.235800000 GHz Next Pk Right

dB

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More

# 1M #YBH 1.5 MHz #5ueep 11 pt Lof 2

File Operation Status, A:\SCRENZ215.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

- Agilent Peak Search

]
Ch Freq 5.19 GHz Trig Free Next Peak
Channel Power I
Marker 51854@@@@@ GHZ Next Pk Right
1B Att ] ]
Next Pk Left
Min Search

e Pk-Pk Search

Mkr > CF

More
1 of 2

#\BH 1.5 MHz l
File Operation Status. A:\SCREN207.GIF file saved

High Channel

- Agilent Peak Search

A
Ch Freq 5.23 GHz Trig Free Next Peak

Channel Power I

Marker 5.227500000 GHz Next Pk Right

Em
Next Pk Left

Min Search

iy

'
R (LA e SEYR R

Pk-Pk Search

Mkr 3 CF

More
1 of 2

SBH1 Mz #UBH 1.5 MHz ve

File Operation Status. A:\SCREN216.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

4 Agilent Peak Search
Ch Freq 5.13 GHz Trig Free Next Peak

Channel Power I
Marker 5.181650000 GHz Next Pk Right
Hext Pk Left
Min Search

il Pk-Pk Search

Mkr 3 CF
More
#UBH 1.5 MHz 0 28 ms 1 pts) L of 2
File Operation Status. A:\SCREN231.GIF file saved
Middle Channel
- Agilent Peak Search
]
Ch Freq 5.22 GHz Trig Free Next Peak
Chaninel Power I
MEIFI(EF 52245@@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

Il Pk-Pk Search

Mkr 3 CF

More

11 MHz #UBH 1.5 MHz ¥Sh L of 2

File Operation Status. A:\SCREN241.GIF file saved




High Channel

4 Agilent Peak Search

Ch Freq 5.24 GHz Trig Free Next Peak

Channel Parer S
Harker 5238@@@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

#Res BH 1 Mz #UBH 1.5 Mz 0 pts)

File Operation Status, A:\SCREN258.GIF file saved

802.11a: 20MHz rate/channel, Chain B

Low Channel

4 Agilent Peak Search
Ch Freq 5.13 GHz Trig Free Next Peak

Channel Power I
Marker 5.185200000 GHz Next Pk Right
Hext Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

#UBH 1.5 MHz
File Operation Status, A:\SCREMN230.GIF file




Middle Channel

- Agilent Peak Search
Ch Freq 5.22 GHz Trig Free Next Peak

Channel Pawer I
Marker 5.218300000 GHz Next Pk Right
Next Pk Left
Min Search

' Pk-Pk Search

Mkr 3 CF

More
1 of 2

#WBW 1.5 MH=z #5weeap ms
File Operation Status. A:\SCREN242.GIF file saved

High Channel

- Agilent Peak Search

]
Ch Freq 5.24 GHz Trig Free Next Peak
Channel Pawer N
Marker 52384@@@@@ GHZ Next Pk Right
Mkrl 5.2
Next Pk Left
Min Search

| Pk-Pk Search

Mkr 5 CF

More
1of2

#BH 1.5 MHz
File Operation Status. A:\SCREN259.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

- Agilent Peak Search
Ch Freq 5.19 GHz Trig Free Next Peak

Channel Power I
Marker 5.196620000 GHz Next Pk Right
Next Pk Left
Min Search

¢

.rr"rp-.-'r.-l\'.-r-,i‘-‘ou.-.-.-_.--, -

Pk-Pk Search

Mkr 5 CF
More
#JBH 1.5 MHz Lof 2
File Operation Status. A:\SCREN270.GIF file saved
High Channel

- Agilent Peak Search
Ch Freq 5.23 GHz Trig Free Next Peak

Channel Poer I
Marker 5235?5@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

prswharted

!
i}

!
ey
1‘pH-a-.lmw.ﬂ,w,.u'.

Pk-Pk Search

Mkr 3 CF

More

' 1 MHz #UBH 1.5 MHz wesn 20 ms (601 pt: L e

File Operation Status. A:\SCREN284.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

4 Agilent Peak Search
Ch Freq G5.19 GHz Trig Free Next Peak

Channel Poser I
Marker 5.187250000 GHz Next Pk Right
Next Pk Left
Min Search

rd s
¥ MM
-.'.~.--"'-"*“l'"r-\'!""'h"""'"m”h e Py |

Pk-Pk Search

Mkr 5 CF

Cente More
# I 1 MHz #VBW 1.5 MHz 1 20 ms (601 pt Lot

File Operation Status. A:\SCREN271.GIF file saved

High Channel

¥ Agilent Peak Search

Ch Freq 5.23 GHz Trig Free Next Peak

Chamnel Porer 1
Marker 523425@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

1
AL by
AN, 4.,._-._._‘.,-‘,.-,.,-.-,-ﬁ-h\-.-

Pk-Pk Search

Mkr 3 CF

More

#UBH 1.5 MHz " L of 2

e Operation Status, A:\SCREN283.GIF file saved




5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel, Chain A

Low Channel

4 Agilent Peak Search
Ch Freq 5.26 GHz Trig Free Next Peak

Channel Pawer I
Marker 5.262600000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

#Res BH 1 MH #WBH 3 MHz f

File Operation Status. A:\SCREN390.GIF file saved
Middle Channel

4 Agilent Peak Search

Ch Freq 5.3 GHz Trig Free Next Peak
Chamnel Porer 1
Marker 53@395@@@@ GHZ Next Pk Right
F 141 dBm "dBn
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

#Res BH 1 WBH 1.5 MHz  #Sween
File Operation Status. A:\SCREN401.GIF file saved




High Channel

4 Agilent Peak Search

Ch Freq G5.32 GHz Trig Free Next Peak

Channel Pover ]
Marker 5.323650000 GHz Next Pk Right
Next Pk Left
Min Search

i
",
c\-.-‘\*l_*....‘,..’w‘_‘.l

Pk-Pk Search

Mkr 3 CF
. GHz More
W1 . i 1 of 2
File Operation Status. A:\SCREN412.GIF file saved
802.11n: 20MHz rate/channel, Chain B
Low Channel
% Agilent Peak Search
]
Ch Freq 5.26 GHz Trig Free Next Peak
Channel Power I
Marker 525615@@@@ GHZ Next Pk Right
Next Pk Left
N B— Min Search

v

Pk-Pk Search

Mkr 5 CF

More
1 of 2




Middle Channel

5 Agilent Peak Search
Ch Freq 5.3 GHz Trig Free Next Peak

Channel Power I
Marker 5.303550000 GHz Next Pk Right
E e i i s e e T L LA e NEXt Pk LEft
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

#WEK 1.5 MHz

File Operation Status, A:\SCRENA400.GIF file saved

High Channel

5 Agilent Peak Search
Ch Freq 5.32 GHz Trig Free Next Peak

Channel Power I
Marker 5.317250000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

File Operation Status, A:\SCREN411.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

4 Agilent Peak Search
Ch Freq G5.27 GHz Trig Free Next Peak
Channel Pover ]
Marker 5.274120000 GHz Next Pk Right
14.1 dBm #Flf:_tﬁn 24 dB
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

J1MHz Y H R

File Operation Status. A:\SCREN424.GIF file saved

High Channel

- Agilent Peak Search
Ch Freq 5.31 GHz Trig Free Next Peak

Channel Poter I
Marker 5.315250000 GHz Next Pk Right

f16.1 dBm #H;_t-:e 24 dB .

Next Pk Left
Min Search

Mkr 3 CF

More
1 of 2

ile Operation $tatus. A:\SCREH433.6IF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

2 Agilent Peak Search
Ch Freq 5.27 GHz Trig Free Next Peak
Channel Power I
Marker 5.272250000 GHz Next Pk Right
14.1 dBm #Flt_f 1 24 dB
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

File Operation Status, A:\SCREN423.GIF file saved

High Channel

Peak Search

Ch Freq 5.31 GHz Trig Free Next Peak
Channel Paver I
Harker 53@812@@@@ GHZ Next Pk Right
n Next Pk Left
_,_.-;_,;_.-.~.,.'.-.u.-r.v-r-v-.'w*——a.-Q'.\ A e by o
Min Search

UI

/
gt
e A

MY Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN434.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

% Agilent Peak Search

Ch Freq 5.26 GHz Trig Free Next Peak

Channel Power I
Marker 5.258150000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF
More
1af 2
le Operation Status. A:\SCREN466.GIF file saved
Middle Channel

“ Agilent Peak Search

A
Ch Freq 5.3 GHz Trig Free Next Peak

Channel Power I

Marker 529555@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1of2

File Operation Status. A:\SCREN476.GIF file saved




High Channel

- Agilent Peak Search
Ch Freq 5.32 GHz Trig Free Next Peak

Channel Poter I
Marker 5.315450000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN486.6IF file saved

802.11a: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o oconn000 GHz

Channel Power I

Center 5.260000000 GHz StartFreg
o 3.24300000 GHz

Stop Freq
5.27560080 GHz

CF Step
300000000 MHz
m Man

Freq Offset
000060008 Hz

Signal Track
On 0

File Operation Status. A:\SCREN465.GIF file saved




Middle Channel

- Agilent Peak Search
Ch Freq 5.3 GHz Trig Free Next Peak
Channel Poter I
Marker 5.306150000 GHz Next Pk Right
Mikrl 5.3 5 GHz
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:\SCREN475.6IF file saved

High Channel

% Agilent Peak Search

Ch Freq G5.32 GHz Trig Free Next Peak

Chanrel Poer I
Marker 531865@@@@ GHZ Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

+Res BH | | WUBH 3 MHz :

File Operation Status. A:\SCREN485.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

5 Agilent Peak Search

Ch Freq G5.27 GHz Trig Free Next Peak
Channel Power N
Harker 52651@@@@@ GHZ Next Pk Right
T
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

File Operation Status, A:\SCREN444.GIF file saved
High Channel

i Agilent Peak Search

Ch Freq G5.31 GHz Trig Free Next Peak
Channel Power N
Harker 5313?@@@@@ GHZ Next Pk Right
fF14.1 dBm _. : ._ .
mp . Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

File Operation Status, A:\SCREWN455.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

4 Agilent Peak Search
Ch Freq 5.27 GHz Trig Free Next Peak

Channel Pover I
Marker 5.273100000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

[ #\JB 2 #

File Operation Status. A:\SCREM445.GIF file saved

High Channel

% Agilent Peak Search

Ch Freq 5.31 GHz Trig Free Next Peak
Chamne Pover N
Marker 53@43@@@@@ GHZ Next Pk Right
ef 141 dBn ] "0.501 dBn
P . Hext Pk Left
Min Search

I ,_,.-n,,p‘-_.-'.-'.l'\\.&k-.u&'.u

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:\SCREN456.6IF file saved




815.407(a)(6) — Peak Excursion

Applicable Standard

According to §15.407 (a)(6), the ratio of the peak excursion of the modulation envelope (measured using a
peak hold function) to the maximum conducted output power (measured as specified above) shall not
exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.

Measurement Procedure

1. Set the SA span to view the entire emission bandwidth. The largest difference between the
following two traces must be less than or equal to 13 dB for all frequencies across the emission
bandwidth.

2. For the first trace, set RBW = 1MHz and VBW greater or equal to 3MHz utilizing the peak
detector and max-hold fuction.

3. Second trace is created using the setting as described in method # 3 as used in measuring
conducted peak output power under FCC Public Notice for U-NII devices August 30, 2002.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date

Agilent Spectrum analyzer E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT Spectrum
v Analyzer

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 101 1mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22
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5150-5250 MHz Band (W52)

802.11n: 20MHz rate/channel

Frequenc Peak Excursion Peak Excursion Limit
I\(}IH y Chain A Chain B Result
(MHz) (dB) (dB) (@B)
5180 7.61 9.38 13 Pass
5220 7.69 9.15 13 Pass
5240 7.65 9.26 13 Pass
802.11n: 40MHz rate/channel
Peak Excursion Peak Excursion ..
Frel\c/1|l|1_(|ancy Chain A Chain B LT Result
(MHz) (dB) (dB) (dB)
5190 8.49 8.35 13 Pass
5230 8.34 8.43 13 Pass
802.11a: 20MHz rate/channel
Frequenc Peak Excursion Peak Excursion Limit
d y Chain A Chain B Result
(MHz2) (dB) (dB) (dB)
5180 7.81 7.88 13 Pass
5220 7.88 9.06 13 Pass
5240 7.46 8.65 13 Pass
802.11a: 40MHz rate/channel
Frequenc Peak Excursion Peak Excursion Limit
quency Chain A Chain B Result
(MHz2) (dB) (dB) (dB)
5190 8.27 7.49 13 Pass
5230 7.90 8.45 13 Pass
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5250-5350 MHz Band (W53)

802.11n: 20MHz rate/channel

Frequenc Peak Excursion Peak Excursion Limit
d y Chain A Chain B Result
(MHz) (dB) (dB) (dB)
5260 7.51 94 13 Pass
5300 7.53 8.57 13 Pass
5320 7.55 9.09 13 Pass
802.11n: 40MHz rate/channel
Peak Excursion Peak Excursion ..
Frequency Chain A Chain B LT Result
(MH2) (dB) (dB) (dB)
5270 8.35 8.38 13 Pass
5310 8.26 8.21 13 Pass
802.11a: 20MHz rate/channel
Frequenc Peak Excursion Peak Excursion Limit
ain ain esu
quency Chain A Chain B Result
(MHz2) (dB) (dB) (dB)
5260 7.60 8.08 13 Pass
5300 7.56 8.09 13 Pass
5320 7.59 8.56 13 Pass
802.11a: 40MHz rate/channel
Frequenc Peak Excursion Peak Excursion Limit
quency Chain A Chain B Result
(MHz2) (dB) (dB) (dB)
5270 7.59 8.06 13 Pass
5310 8.15 8.06 13 Pass
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5150-5250 MHz Band (W52)
802.11n: 20MHz rate/channel, Chain A

Low Channel

- Agilent Freq/Channel

Ch Freq 5.8 GHz Trig Free| o SETieT I red

Channel Poner 1

Center 5.180000000 GHz Start Freq
e 516500000 Giiz

Stop Freq
519508008 GHz

CF Step
300000688 MHz
Auto Man

Freg Offset
B.Bo060eea Hz

Signal Track
On 0ff

File Operation Status. A:\SCRENZ290.GIF file saved

Middle Channel

#: Agilent Freq/Channel

Ch Freq 5.22 GHz Trig Free 5‘2:2951@%%%5 S

Channe| Parer 1 ]

Center 5.220000000 GHz Start Freq
e e 5.20500000 GHz

Stop Freq
5.23580088 GHz

CF Step
300000088 MHz
Auto tan

X Freq Offset
e 000000000 Hz

Signal Track
On 0ff

pyright 2000-2004 Agilent Technologies




High Channel

2 Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free | ¢ 51000000 GHiz

Channe| Poner I

Center 5.240000000 GHz Start Freg
T 5-22500800 GHz

Stop Freq
5.25500000 GHz

CF Step
3.00000080 MHz
Auto Man

Freq Dffset
0000606060 Hz

Signal Track
On 0ff

File Operation Status, A:\SCREN196.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq G5.18 GHz Trig Free C 18080000 Ghz
Channel Poner I
Center 5.180000000 GHz Start Freq
; 5.16500008 GHz
' : Stop Freq
5.19568068 GHz
CF Step
S.BRREAREEA MHz
J| Auta Man
Freq Offset

0.00000008 Hz

Signal Track
On 0ff




Middle Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 5.22 GHz Trig Fres | o 5onanpen oz

Channe Paver 1 |

Center 5.220000000 GHz

Start Freq
5.20500008 GHz

Stop Freq
5.235000608 GHz

CF Step
300080666 MHz
Autno Man

Freq Offset
B.ORREAREE Hz

Signal Track
On 0ff

Copyright 2000-2604 Agilent Technologies

High Channel

i Agilent Fregq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free | c 51000000 Gz

Channe Pawer 1 |

Center 5.240000000 GHz

Start Freq
5.22500000 GHz

Stop Freq
5.25500000 GHz

CF Step
300680666 MHz
Auto Man

Freq Offset
D.egaEEaaE Hz

Signal Track
(n 0ff

File Operation Status. A:\SCREMN195.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.19 GHz Trig Free| o gapppen ofiz

Channel Poner I

Center 5.190000000 GHz Start Freq
e 5.16000000 GHz

Stop Freq
522000000 GHz

CF Step
£.00000008 MHz
Auto Man

Freq Offset
B.BEO6EBE0E Hz

Signal Track
(n Off

File Operation Status. A:\SCREN212.GIF file saved

High Channel

. Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free| o 53050000 GHz

Channe Parer 1 ]

Center 5.230000080 GHz Start Freq
e 5:20000000 GHz

. c StopFreq

— § el 5260000008 GHz
SR P - S S S

CF Step

6.00000088 MHz

Auto Man

Freq Offset
A.B06E0EEEE Hz

Signal Track
On 0ff

File Operation S$tatus, A:\SCREN214.GIF file




802.11n: 40MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

|
Ch Freq 5.19 GHz Trig Fres 5%55‘@"@9@%5%%3

Channel Power I

Center 5.190000000 GHz Start Freq
. L.16080080 GHz

. 3.1 dBm #Atten - -
i ¢ L Stop Freq
L.22080080 GHz
CF Step
600080080 MHz
Auto Man

Freq Offset
B.o0000000 Hz

Signal Track
On 0ff

File Operation Status, A:\SCREN211.GIF file saved

High Channel

. Agilent Freq/Channel

|
Ch Freq G5.23 GHz Trig Free

Channel Paer 1 |

Center 5.230000000 GHz Start Freq

Center Freq
5.23080080 GHz

5.20000888 GHz

Stop Freq
S.26080080 GHz

CF Step
6.00000088 MHz
{| Auto Man

Freq Offset
B.AA0EAREE Hz

Signal Track
In 0

File Operation Status, A:\SCRENZ213.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel

# Agilent Freq/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free | c 19550000 Gz

Channel Paver I

Center 5.180000000 GHz Start Freg
e 516500000 Gtz

Stop Freq
5195600800 GHz

CF Step
300000008 MHz
Auto Man

Freq Offset
B.00668066 Hz

Signal Track
On 0ff

File Operation Status. A:\SCREN232.GIF file saved

Middle Channel

# Agilent Freq/Channel

A
Ch Freq G5.27 GHz Trig Free

Channel Paver I

Center 5.220000000 GHz Start Freg
e 520500000 Gtz

Stop Freq
523500800 GHz

Center Freq
522080088 GHz

CF Step
300000008 MHz
Auto Man

Freq Offset
B.00668066 Hz

Signal Track
On 0ff

File Operation Status. A:\SCREN244.GIF file saved




High Channel

#: Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 51000000 GHz

Channe| Parer 1 ]

Center 5.240000000 GHz Start Freg
s 22500008 GHz

dBm
Stop Freq
5.25560088 GHz

1

— 1R

CF Step
300000088 MHz
Auto tan

Freq Offset
B.6ERREREE Hz

Signal Track
On 0ff

5 ] #VBH 3 MHz : '
Copyright 2000-2004 Agilent Technologies

802.11a: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free| o eonppan ofiz

Channel Poner I

Center 5.180000000 GHz Start Freq
5.16500000 GHz

Stop Freq
5.19500000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
B.BEO6EBE0E Hz

Signal Track
(n Off

File Operation Status. A:\SCREN233




Middle Channel

# Agilent Fregq/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free | ¢ 5500000 Gz

Channe Pawer 1 |

Center 5.220000000 GHz Start Freq
T 0-28500008 GHz

Stop Freq
5.23500000 GHz

CF Step
300680666 MHz
| Auto Man

Freq Offset
D.egaEEaaE Hz

Signal Track
(n 0ff

File Operation Status. A:\SCREN243.GIF file saved

High Channel

# Agilent Freq/Channel

Center Freq

Ch Freq 5.24 GHz Trig Fres | ¢ 51500008 Gfiz

Channel Paver 1 |

Center 5.240000080 GHz Start Freg
e 5:22500000 GHz

Stop Freq
5.25580088 GHz

CF Step
300080088 MHz
&N futo Mar

Freq Offset
B.BEREEREE Hz

Signal Track
On 0ff

File Operation Status, A:\SCREN253.GIF file saved




802.11a: 40MHz rate/channel, Chain A

Low Channel

- Agilent Freq/Channel
Ch Freq 5.9 GHz Trig Free| o Somier fred

Chaninel Porer 1]
Center 5.199000000 GHz Start Freq
g 0-15250000 CHz
' Stop Freq
522750000 GHz
CF Step
7.50000000 MHz
Auto Man
Freq Offset
B.BEO6EBE0E Hz
Signal Track
(n Off

#4BH 3 MHz
File Operation Status. A:\SCREN267.GIF file saved
High Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553000000 GHz
Channel Power I
Center 5.230000000 GHz StartFreq
yeemrearm -1 9250000 GHz
' : Stop Freq
0.26750000 GHz
CF Step
= /-00000080 MHz
j| Auto Man
Freq Offset

0.66900008 Hz

Signal Track
On Off




802.11a: 40MHz rate/channel, Chain B

Low Channel

2 Agilent Freq/Channel

Center Freq

Ch Freq 5.19 GHz Trig Free | ¢ 19000000 GHiz

Channe| Poner I

Center 5.190000000 GHz Start Freg
= 515250000 GHz

Stop Freq
5.22750000 GHz

CF Step
7.50000080 MHz
Auto Man

Freq Dffset
0000606060 Hz

Signal Track
On 0ff

High Channel

% Agilent Fregq/Channel
- _ ________________________________ |

Ch Freq 523 GHz Trig Fres| . oMter fred
Channel Power I
Center 5.230000000 GHz Start Freq
T T 0-19250606 GHz
Stop Freq
5.267500008 GHz
CF Step
s 7.Leaaean MHz
Auto Man
Freq Offset

0.0ee0000e Hz

Signal Track
(n 0ff




5250-5350 MHz Band (W53)
802.11n: 20MHz rate/channel, Chain A

Low Channel

#: Agilent Freq/Channel

Ch Freq 5.25 GHz Trig Free 5‘2:6951@%%%5 S

Channel Power 1 ]

Center 5.260000000 GHz Start Freq
— 5.24500000 GHz

Stop Freq
5.27580088 GHz

CF Step
306000008 MHz
R S m M an

Freq Offset
B.6ERREREE Hz

Signal Track
On 0ff

#YBH 3 MHz s,
File Operation Status. A:\SCREN395.6GIF file saved
Middle Channel

- Agilent Freq/Channel

Ch Freq 5.3 GHz Trig Free Sggg@ﬁgg s

Channel Power I

Center 5.300000000 GHz Start Freg
528500000 GHz

a Mkrl

Stop Freq
5.31560080 GHz

| CF Step
3.00060060 MH=z
— e Han

Freq Offset
000060008 Hz

Signal Track
On 0

1 WHz /BN 3 MHz : 1

File Operation Status. A:\SCREN402.GIF file saved




High Channel

4 Agilent Freq/Channel
I —
Ch Freq G5.32 GHz Trig Free

Channe Paver 1 |

Center 5.320000000 GHz Start Freq
e 530500000 Gz

f 18.1 dBm
#P

Center Freq
532000008 GHz

Stop Freq
5.335000608 GHz

- CF Step
a3 AEEAAEEE MHz
M o Man

Freq Offset
B.ORREAREE Hz

Signal Track
On 0ff

#WBH 3 z #:

File Operation Status, A:\SCREN413.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o oconn000 GHz

Channel Power I

Center 5.260000000 GHz Start Freq
, m 5.24500000 GHz

Stop Freq
5.27560080 GHz

CF Step
3.00000088 MHz
Auto Man

Freq Offset
000060008 Hz

Signal Track
On 0

File Operation Status. A:\SCREN394.GIF file saved




Middle Channel

W Agilent Freq/Channel

Ch Freq 5.3 GHz Trig Free Sgg%t@e@r@grsig

Channel Poner I

Center 5.300000000 GHz Start Freg
o 2-25300000 GHz

Stop Freq
5.31500000 GHz

CF Step
| 3.00008800 MHz
Auto Man

Freq Offset
B.BEO6EBE0E Hz

Signal Track
(n Off

File Operation Status. A:\SCREN4063.GIF file saved

High Channel

- Agilent Freq/Channel

Ch Freq  5.32 Gz Trig Free | < 5omannh o

Channel Poner I

Center 5.320000000 GHz Start Freg
e 530500000 GHz

Stop Freq
5.33500000 GHz

| CF Step
300000000 MHz
J| Auto Man

Freq Offset
B.BEO6EBE0E Hz

Signal Track
(n Off

#UB .- i

File Operation Status. A:\SCREN414.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

% Agilent Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free| o 57ppp000 GHz

Channe! Power 1 ]

Center 5.270000000 GHz Start Freq
g 5-23256000 GHz

Stop Freq
5.308750008 GHz

CF Step
e 16 1515115151 G
oW Auto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
O 0ff

File Operation Status. A:\SCREN425.GIF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free| o 31ppp000 GH2

Channe! Power 1 ]

Center 5.310000000 GHz Start Freq
. o 5.27250000 GHz

Stop Freq
5.34750008 GHz

CF Step
750088066 MHz
Huto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
O 0ff

#t

e Operation Status. A:\SCREN437.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

3 Agilent Freq/Channel

Center Freg

Ch Freq G5.27 GHz Trig Fres S 57000000 Ghr
Channel Pover N
Center 5270000000 GHz Start Freq
ey 0-23250000 CHz
of 141 dBim B
T Stop Freq
5.38750000 GHz
N CF Step
7.50000088 MHz
| Ruto Man
Freq Offset
B.00000688 Hz
Signal Track
On Off
G #\BH 3 MHz
File Operation Status, A:\SCREN426.GIF file saved
High Channel
# Agilent Fregq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free | c 3500000 Gz

Channe Pawer 1 |

Center 5.310000000 GHz E—
SR 527250008 GHe

Stop Freq
5.34750000 GHz

CF Step
7.haa6ea00 MHz
il Auto Man

Freq Offset
D.egaEEaaE Hz

Signal Track
(n 0ff

#WBH 3

File Operation Status, A:\SCREM436.GIF file saved




802.11a: 20MHz rate/channel, Chain A

Low Channel
- Agilent Freq/Channel

Ch Freq  5.26 Gz Trig Free | < Sorion o

Channel Poner I

Center 5.260000000 GHz Start Freq
e 024500000 GHz

Stop Freq
527500000 GHz

CF Step
3.00000000 MHz
— e

Freq Offset
B.BEO6EBE0E Hz

Signal Track
(n Off

#\BH 3 MHz
File Operation Status. A:\SCREN467.GIF file saved

Middle Channel

H- Agilent Freq/Channel

Ch Freq 5.3 GHz Trig Free Sggeé]gt;@%greig

Channe Parer 1 ]

Center 5.300000080 GHz Start Freq
o 5.28500000 GHz

Stop Freq
531500000 GHz

] CF Step
B 3.00900898 MHz
| Auto Man

Freq Offset
A.B06E0EEEE Hz

Signal Track
On 0ff

File Operation Status. A:\SCREN477.6IF file saved




High Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq G5.32 GHz Trig Free 5 37000009 GHz
Channel Power I
Center 5.320000000 GHz StartFreq
w 5.30500000 GHz
' ' : Stop Freq
533500080 GHz
CF Step
- 300000080 MHz
~—— (AN Man
Freq Offset
00000080 Hz
Signal Track
In 0
File Operation Status, A:\SCREN487.GIF file saved
802.11a: 20MHz rate/channel, Chain B
Low Channel
% Agilent Freq/Channel
A
Ch Freq 5.6 GHz Trig Fres| o oMter fred
Channel Pover I
Center 5.260000000 GHz Start Freq
5.24508808 GHz
Stop Freq
5275000808 GHz
l CF Step
SAE0R6AE8 MHz
W Auto Man
Freq Offset
AAaaRaaEa  Hz
Signal Track
On 0ff

File Operation Status, A:\SCREN468.GIF file saved




Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 5 30000600 Gl
Chaninel Porer N
Center 5.300000000 GHz Start Freq
o am  0-25000000 GHz
: ' Stop Freq
5.31500088 GHz
) CF Step
§| 3.00000000 MHz
Bl Auto Man

Freq Offset
B.o0000000 Hz

Signal Track
On 0ff

File Operation Status, A:\SCREN478.GIF file saved

High Channel

% Agilent Freq/Channel

Ch Freq  5.32 Gz Trig Free | o Sopnanst

Channe Parer 1 ]

Center 5.320000080 GHz Start Freq
e 530500000 GHz

Stop Freq
5.33500000 GHz

CF Step
3.00008888 MHz
Auto Man

Freq Offset
A.B06E0EEEE Hz

Signal Track
On 0ff




802.11a: 40MHz rate/channel, Chain A

Low Channel

% Agilent Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free| o 57ppp000 GHz

Channe! Power 1 ]

Center 5.270000000 GHz

t 16.1 dBm Atten 2 3 Stop Freq
“F‘ 3 . 3
) . T bl D.3A0ARAAG GHz

Start Freq
524008080 GHz

CF Step
6.AAaaa066 MHz
B Auto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
O 0ff

P

e Operation Status. A:\SCREN447.GIF file saved

High Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free | ¢ 31500000 GHiz

Channe| Poner I

Center 5.310000000 GHz Start Freq
T e 126000000 GHz

Stop Freq
5.34000000 GHz

CF Step
s G.00000000 MHz
M Auto Man

Freq Dffset
0000606060 Hz

Signal Track
On 0ff

BM 1 WUBH 3 MHz ¥Sneep ; 1
File Operation Status, A:\SCREN458.GIF file saved




802.11a: 40MHz rate/channel, Chain B

Low Channel

3 Agilent Freq/Channel

|
Ch Freq G5.27 GHz Trig Fres

Channe| Poner I

Center 5.270000000 GHz Start Freq
e J-20000006 GHz

Stop Freq
530008080 GHz

Center Freg
5.27008088 GHz

CF Step
| G.00000808 MHz
Auto Man

Freq Offset
B.AOREAREE Hz

Signal Track
On Off

File Operation Status, A:\SCREN446.GIF file saved

High Channel

% Agilent Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free| o 31ppp000 GH2

Channe! Power 1 ]

Center 5.310000000 GHz Start Freq
5.23000000 GHz

Stop Freq
5.34000008 GHz

CF Step
§ C.AAEaaR6e MHz
|| Huto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
O 0ff

7 # I|_|I

File Operation Status. A:\SCREN457.GIF file saved




§15.407(h) - DYNAMIC FREQUENCY SELECTION

Applicable Standard

§15.407 (h) and FCC 06-96.

Table 1: Applicability of DFS requirements prior to use of a channel

Requirement

Operational Mode

Client (Without radar

Client (With radar

Master detection) detection)
Non-Occupancy Period Yes Not Required Yes
DFS Detection Threshold Yes Not Required Yes
Channel Availability Check Time Yes Not Required Not Required
Uniform Spreading Yes Not Required Not Required
U-NII Detection Bandwidth Yes Not Required Yes

Table 2: Applicability of DFS requirements during normal operation

Requirement

Operational Mode

Master Client (Without DFS) Client (With DFS)
DFS Detection Threshold Yes Not Required Yes
Channel Closmg Transmission Yes Yes Yes
Time
Channel Move Time Yes Yes Yes
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Table 3: Interference Threshold values, Master or Client incorporating In-Service Monitoring

Maximum Transmit Power Value (See Notes 1 and 2)
> 200 milliwatt -64 dBm
<200 milliwatt -62 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of
the test transmission waveforms to account for variations in measurement equipment. This will
ensure that the test signal is at or above the detection threshold level to trigger a DFS response.

Table 4: DFS Response requirement values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds See Note 1.

200 milliseconds + an aggregate of 60
milliseconds over remaining 10 second
period. See Notes 1 and 2.

Channel Closing Transmission Time

U-NII Detection Bandwidth Minimum 80% of the UNII 99% transmission
power bandwidth. See Note 3.

Note 1: The instant that the Channel Move Time and the Channel Closing Transmission Time begins is
as follows:
* For the Short Pulse Radar Test Signals this instant is the end of the Burst.
* For the Frequency Hopping radar Test Signal, this instant is the end of the last radar
Burst generated.
* For the Long Pulse Radar Test Signal this instant is the end of the 12 second period
defining the Radar Waveform.
Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals required
to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
transmissions.
Note 3: During the U-NII Detection Bandwidth detection test, radar type 1 is used and for each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic.
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Table 5: Short Pulse Radar Test Waveforms

ALY Minimum
Pulse Width PRI Percentage of
Radar Type . . Pulses Number of
(Microseconds) | (Microseconds) Successful )
X Trials
Detection
1 1 1428 18 60% 30
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Table 6: Long Pulse Radar Test Signal
Chirp Number Minimum | Minimum
Radar Width PRI of Pulses | Number | Percentage | Number
Type Bursts (MHz) (usec) per of Bursts of o_f
Burst Successful Trials
Detection
5 50-100 5-20 1000-2000 1-3 8-20 80% 30
Table 7: Frequency Hopping Radar Test Signal
Hoboin Hopping | Minimum | Minimum
Pulse PRI Pulses ppIng Sequence | Percentage | Number
Radar - Rate
Type Width (usec) per (kH2) Length of o_f
(usec) Hop (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30
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Statement of Compliance
The test sample of Buffalo model WLI-CB-AG300N complied with the DFS requirements of:
FCC Part 15.407.

Please refer to the DFS test report R66204 from Elliott Laboratories Inc. issued on November 21 2006.
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